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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Product Tablet PC
Tested Model 1100AS
Multiple Model 1100AS+, AS1100, AS1000+

Model Differences

Only model name is different.

Frequency Range

EGSM 850: 824-849MHz(T X); 869-894MHz(RX)

PCS 1900: 1850-1910MHz(TX): 1930-1990MHz(RX)
WCDMA Band 2: 1850-1910MHz(TX); 1930-1990MHz(RX)
WCDMA Band 5: 824-849MHz(TX); 869-894MHz(RX)
LTE Band 4: 1710-1755MHz(TX); 2110-2155MHz(RX)
LTE Band 7: 2500-2570MHz(TX); 2620-2690MHz(RX)

Maximum Target
Output Power

EGSM 850: 31.5dBm, 25.3dBm(8PSK)
PCS 1900: 28.5Bm, 24.7dBm(8PSK)
WCDMA Band 2: 17dBm

WCDMA Band 5: 17.5dBm

LTE Band 4/7:17.5dBm

Modulation Technique

2G: GMSK, 8PSK
3G: BPSK, QPSK, 16QAM
4G: QPSK, 16QAM

Antenna Specification*

FPC Antennas:
EGSM850/ WCDMA Band5: -0.5dBi*
PCS1900/ WCDMA Band 2:-2.5dBi *
LTE Band 4: -2.5dBi *
LTE Band 7: -2.5dBi *

(provided by the applicant)

\Woltage Range

DC3.7V from battery or DC 5.0V from adapter

Date of Test

2020-12-17 to 2020-12-30

Sample serial number

RSZ201216802-RF-S1(Assigned by ATC)

Received date

2020-12-17

Sample/EUT Status

Good condition

Adapter information

Model: JKX-777
INPUT: 100-240VAC, 50/60Hz, 0.5A max
OUTPUT: 5V, 2000mA

Objective

This test report is in accordance with Part 2-Subpart J, Part 22-Subpart H and Part 24-Subpart E and
Subpart 27 of the Federal Communication Commission’s rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

FCC Part 27, FCC Part 22H/24E Page 3 of 151




Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services
Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services

ANSI C63.26-2015: American National Standard for Compliance Testing of Transmitters Used in
Licensed Radio Services

All emissions measurement was performed at Shenzhen Accurate Technology Co., Ltd. The radiated
testing was performed at an antenna-to-EUT distance of 3 meters.

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +0.73dB
Unwanted Emission, conducted +1.6dB
RF Frequency +0.082*10”"
o 30MHz - 1GHz +4.28dB
Eriesions, 1GHz- 18GHz +4.98dB
18GHz- 26.5GHz +5.06dB
Temperature +1C
Humidity +6%
Supply voltages +0.4%

Note: The extended uncertainty given in this report is obtained by combining the standard uncertainty times the
coverage factor K with the 95% confidence interval. Otherwise required by the applicant or Product Regulations,
Decision Rule in this report did not consider the uncertainty.

Test Facility

The Test site used by Shenzhen Accurate Technology Co., Ltd. to collect test data is located on the 1/F.,
Building A, Changyuan New Material Port, Science & Industry Park, Nanshan District, Shenzhen,
Guangdong, P.R. China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 708358, the FCC Designation No.: CN1189.
Accredited by American Association for Laboratory Accreditation (A2LA) The Certificate Number is 429
7.01.

Listed by Innovation, Science and Economic Development Canada (ISEDC), the Registration Number is
5077A-2

FCC Part 27, FCC Part 22H/24E Page 4 of 151




Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

SYSTEM TEST CONFIGURATION

Description of Test Configuration

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number

Rohde & Schwarz Wideband Radio Communication Tester CMWS500 154606

Support Cable Description

Cable Description L%nm%th From / Port To
/ / / /

Block Diagram of Test Setup

i CMW500/ AC Power '
; Source !
e :
A
Antenna EUT e
s
Non-Conductive Table
80/150 cm above Ground Plane
< | 15Meters | >
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

SUMMARY OF TEST RESULTS

§ 24.232 (c); §27.50 (c) (d) (h)

FCC Rules Description of Test Result
§1.1307, §2.1093 RF Exposure (SAR) Compliance*
§2.1046; § 22.913 (a), RF Output Power Compliance

§2.1047

Modulation Characteristics

Not Applicable

§ 2.1049; § 22.905;

8§ 24.235; 827.54;

§ 22.917; § 24.238: §27.53 Occupied Bandwidth Compliance
§§2214?52)\}%8§(az)2§?§77é2) Spurious Emissions at Antenna Terminal Compliance
§§2214?52)28§(az)2§?§77é2) Field Strength of Spurious Radiation Compliance

§ 24.23§é %5)'?;;7(.??;,@) (m) Band Edge Compliance

8 2:1055; 8 22.355: Frequency stability Compliance

Note: * Please refer to SAR report number: RSZ201216802-20.

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

TEST EQUIPMENT LIST

- ] Calibration Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Rohde & Schwarz Spectrum Analyzer FSV-40 101495 2020/01/04 2021/01/03
Wideband Radio
Rohde & Schwarz Communication CMW500 154606 2020/01/04 2021/01/03
Tester

Vector Signal
Generator AGILENT N5182A MY50143401 2020/01/04 2021/01/03
Schwarzbeck Horn Antenna BBHA9120D | 9120D-1067 2020/01/05 2021/01/04
SCHWARZBECK | HORN ANTENNA | BBHA9120D 9120D-655 2020/01/05 2021/01/04
Schwarzbeck HORN ANTENNA BBHA9170 9170-359 2020/01/05 2023/01/04

Ducommun 1007726-01

Technolagies Horn antenna ARH-4223-02 1304 2020/12/06 2023/12/05
Rohde&Schwarz pre-Amplifier | “BLUHE30 1 579 2020/01/04 | 2021/01/03
Quinstar Amplifier QU IB4055 | 15064001002 | 2020111728 | 202111727
Rohde& Schwarz Test Receiver ESR 101817 2020/01/04 2021/01/03
Agilent Pre-Amplifier 8447D 2944A10619 2020/01/04 2021/01/03
Anritsu Corp 50 Coaxial Switch MP59B 6100237248 2020/01/04 2021/01/03
Schwarzbeck Bilog Antenna VULB9163 9163-323 2020/01/05 2021/01/04
Schwarzbeck Bilog Antenna VULB9163 9163-194 2020/01/05 2021/01/04

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Manufacturer Description Model Serial Number Catllorelier CElisrEmor)
Date Due Date
RF Conducted Test
Rohde & Schwarz | Spectrum Analyzer FSV-40 101495 2020/01/04 2021/01/03
Rohde & Schwarz Test Receiver ESPI 100396/003 2020/01/04 2021/01/03
Wideband Radio
Rohde & Schwarz Communication CMW500 154606 2020/01/04 2021/01/03
Tester
Mini-Circuites Power splitter ZFRSC-183-S+ | SF019401451S | 2020/01/04 2021/01/03
Gongwen Temp. & Humid. HSD-500 109 2020/01/02 | 2021/01/01
Chamber
Fluke Digital Multimeter 287 19000011 2020/07/23 2021/07/22

* Statement of Traceability: Shenzhen Accurate Technology Co., Ltd. attests that all calibrations have been
performed in accordance to requirements that traceable to National Primary Standards and International System of

Units (SI).

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and 82.1093.

Test Result
Compliance, please refer to the SAR report: RSZ2201216802-20.
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

FCC §2.1046, § 22.913 (a) & § 24.232 (c); §27.50 (c) (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP

and the equipment must employ a means for limiting power to the minimum necessary for successful

communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

According to §27.50(c), Portable stations (hand-held devices) in the 600 MHz uplink band and the
698-746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts

ERP.

According to 827.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.

According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:

The RF output of the transmitter was connected to the CMW500 through sufficient attenuation.

EUT Attenuator CMW500

Radiated method:
ANSI C63.26-2015 Section 5.5.

Test Data

Environmental Conditions

Temperature: 28~29.3 C
Relative Humidity: 50~58 %
ATM Pressure: 101.0~101.1 kPa

The testing was performed by Fan Yang on 2020-12-28.
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Conducted Power

Cellular Band (Part 22H)

Average Output o
Mode Channel AU Power ERP(dBm) il
(MHz) (dBm) (dBm)
128 824.2 31.07 28.92 38.45
GSM 190 836.6 31.05 28.9 38.45
251 848.8 31.09 28.94 38.45
Average Output Power
Mode | Channel | Fréquency (dBm) ERP(dBM) Limit
(MHz) 1 slot 2 3 4 1 slot 2 3 4 (dBm)
slots | slots | slots slots | slots | slots
128 824.2 31.16 | 30.49 | 29.71 | 28.75 | 29.01 | 28.34 | 27.56 | 26.6 | 38.45
GPRS 190 836.6 31.04 | 30.45 | 29.40 | 28.21 | 28.89 | 28.3 | 27.25 | 26.06 | 38.45
251 848.8 31.01 | 30.23 | 29.22 | 28.05 | 28.86 | 28.08 | 27.07 | 25.9 | 38.45
Average Output Power
Mode | Channel Frequency (dBm) ERPEE) Limit
(MHz) 1 slot 2 3 4 1 slot 2 3 4 (dBm)
slots | slots | slots slots | slots | slots
128 824.2 23.07 | 22.15 | 20.04 | 18.81 | 20.92 | 20 | 17.89 | 16.66 | 38.45
EGPRS 190 836.6 24,21 | 23.21 | 21.18 | 19.45 | 22.06 | 21.06 | 19.03 | 17.3 | 38.45
251 848.8 25.05 | 24.04 | 21.62 | 20.67 | 22.9 | 21.89 | 19.47 | 18.52 | 38.45
Average Output Power
3GPP
Test (dBm) ERP(dBm)
Mode Sub
Mode : : : :
Test Low Mid High Low Mid High
RMC12.2k 16.04 16.48 16.20 13.89 14.33 14.05
1 16.84 16.18 16.34 14.69 14.03 14.19
2 16.12 16.45 15.62 13.97 14.3 13.47
HSDPA
3 16.86 16.43 16.36 14.71 14.28 14.21
WCDMA 4 16.19 16.08 15.69 14.04 13.93 13.54
(Band 5) 1 16.11 16.89 15.61 13.96 14.74 13.46
2 16.35 16.21 15.85 14.2 14.06 13.7
HSUPA 3 16.93 16.86 16.43 14.78 14.71 14.28
4 16.82 16.69 16.32 14.67 14.54 14.17
5 16.21 16.38 15.71 14.06 14.23 13.56

Note: ERP(dBm) = Conducted Power(dBm) + Antenna Gain(dBd) - Cable loss(dB)

For GSM850 / WCDMA Band5: Antenna Gain = -0.5dBi = -1.65dBd (0dBd=2.15dBi)
For 824-894MHz, Cable Loss=0.5dB* (provided by the applicant)
Limit; ERP<38.45dBm

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

PCS Band (Part 24E)

Average Output -
Mode Channel Fr(?glllj_?zr;cy Power EIRP(dBm) ((Ij‘érm;
(dBm)
512 1850.2 28.17 25.17 33
GSM 661 1880.0 28.15 25.15 33
810 1909.8 28.05 25.05 33
Average Output Power
Mode | Channel | Fréquency (dBm) EIRP(dBM) Limit
(MHz) 1 slot 2 3 4 1 slot 2 3 4 (dBm)
slots | slots | slots slots | slots | slots
512 1850.2 28.17 | 27.54 | 25.77 | 24.45 | 25.17 | 2454 | 22.77 | 21.45 33
GPRS 661 1880.0 28.15 | 27.37 | 25.31 | 24.42 | 25.15 | 24.37 | 22.31 | 21.42 33
810 1909.8 28.05 | 27.07 | 25.04 | 24.19 | 25.05 | 24.07 | 22.04 | 21.19 33
Average Output Power
Mode | Channel Frequency (dBm) EIRAEIST) Limit
(MHz) 1 slot 2 3 4 1 slot 2 3 4 (dBm)
slots | slots | slots slots | slots | slots
512 1850.2 24.64 | 23.64 | 21.48 | 20.09 | 21.64 | 20.64 | 18.48 | 17.09 33
EGPRS 661 1880.0 2451 | 23.39 | 21.26 | 19.51 | 21.51 | 20.39 | 18.26 | 16.51 33
810 1909.8 24.27 | 23.15 | 21.01 | 19.22 | 21.27 | 20.15 | 18.01 | 16.22 33
Average Output Power
3GPP
Test (dBm) EIRP(dBm)
Mode Sub
Mode ) . . .
Test Low Mid High Low Mid High
RMC12.2k 16.67 16.55 16.72 13.67 13.55 13.72
1 16.13 16.79 16.80 13.13 13.79 13.8
2 16.20 16.37 16.87 13.2 13.37 13.87
HSDPA
3 16.67 16.51 16.23 13.67 13.51 13.23
WCDMA 4 16.93 16.31 16.29 13.93 13.31 13.29
(Band 2) 1 16.07 16.56 16.23 13.07 13.56 13.23
2 16.89 16.37 16.05 13.89 13.37 13.05
HSUPA 3 16.42 16.28 16.14 13.42 13.28 13.14
4 16.39 16.81 16.35 13.39 13.81 13.35
5 16.04 16.68 16.42 13.04 13.68 13.42

For PCS1900 / WCDMA Band2: Antenna Gain = -2.5dBi
For 1850-1990MHz, Cable Loss=0.5dB*(provided by the applicant)
Limit: EIRP<<33dBm

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi) - Cable loss(dB)

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Peak-to-average ratio (PAR)
Cellular Band

Mode Channel PAR (dB) Limit (dB)
Low 2.71 13
GSM Middle 2.79 13
High 3.11 13
Mode Channel PAR (dB) Limit (dB)
Low 3.05 13
EGPRS Middle 3.33 13
High 3.47 13
Mode Channel PAR (dB) Limit (dB)
Low 2.97 13
RMC -
(BPSK) Middle 3.10 13
High 3.76 13
Low 3.08 13
(['65(5’:,\';‘) Middle 2.32 13
High 3.77 13
Low 3.95 13
HSUPA -
(BPSK) Middle 3.42 13
High 2.81 13
PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 3.74 13
GSM Middle 2.81 13
High 3.34 13
Mode Channel PAR (dB) Limit (dB)
Low 3.11 13
EGPRS Middle 3.77 13
High 3.95 13

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Mode Channel I(DC'EF; I(_c;g1)|t

Low 3.98 13

(SF',V'SCK) Middle 2.80 13
High 311 13

Low 2.84 13

(TGS(S’:,G) Middle 2.96 13
High 2.97 13

Low 3.26 13

?;FEJSF}’S Middle 2.92 13
High 331 13

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

LTE Band 4
Bandwidth |, odulation RB size/ COﬂdUCSﬁsv':}V(ngﬁ)OUtpUt EIRP(dBM)
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 16.76 16.25 16.73 13.76 13.25 13.73
RB1#2 16.29 16.51 16.80 13.29 13.51 13.8
RB1#5 16.66 16.09 16.28 13.66 13.09 13.28
QPSK RB3#0 16.31 16.66 16.95 13.31 13.66 13.95
RB3#1 16.45 16.16 16.15 13.45 13.16 13.15
RB3#2 16.63 16.08 16.78 13.63 13.08 13.78
RB6#0 16.13 16.15 16.20 13.13 13.15 13.2
L4 RB1#0 16.83 16.58 16.75 13.83 13.58 13.75
RB1#2 16.02 16.58 16.95 13.02 13.58 13.95
RB1#5 16.38 16.17 16.43 13.38 13.17 13.43
16QAM RB3#0 16.43 16.39 16.70 13.43 13.39 13.7
RB3#1 16.75 16.40 16.14 13.75 134 13.14
RB3#2 16.78 16.29 16.91 13.78 13.29 13.91
RB6#0 16.75 16.16 16.44 13.75 13.16 13.44
RB1#0 16.73 16.40 16.34 13.73 134 13.34
RB1#7 16.63 16.14 16.47 13.63 13.14 13.47
RB1#14 16.31 16.64 16.90 13.31 13.64 13.9
QPSK RB8#0 16.40 16.27 16.90 134 13.27 13.9
RB8#4 16.96 16.12 16.53 13.96 13.12 13.53
RB8#7 16.13 16.06 16.94 13.13 13.06 13.94
RB15#0 16.03 16.91 16.20 13.03 13.91 13.2
30 RB1#0 16.29 16.15 16.22 13.29 13.15 13.22
RB1#7 16.15 16.52 16.18 13.15 13.52 13.18
RB1#14 16.59 16.43 16.24 13.59 13.43 13.24
16QAM RB8#0 16.55 16.65 16.56 13.55 13.65 13.56
RB8#4 16.65 16.20 16.14 13.65 13.2 13.14
RB8#7 16.00 16.57 16.96 13 13.57 13.96
RB15#0 16.47 16.84 16.05 13.47 13.84 13.05

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

EEmeITelin Modulation RB size/ Conducl;igsvgv(ecli’g?ﬁ)omput EIRP(dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 16.69 16.48 16.18 13.69 13.48 13.18
RB1#12 16.09 16.16 16.01 13.09 13.16 13.01
RB1#24 16.13 16.73 16.78 13.13 13.73 13.78
QPSK RB12#0 16.72 16.58 16.69 13.72 13.58 13.69
RB12#6 16.22 16.73 16.40 13.22 13.73 134
RB12#11 16.34 16.50 16.28 13.34 135 13.28
RB25#0 16.92 16.96 16.78 13.92 13.96 13.78
>0 RB1#0 16.44 16.68 16.83 13.44 13.68 13.83
RB1#12 16.01 16.35 16.10 13.01 13.35 131
RB1#24 16.28 16.59 16.84 13.28 13.59 13.84
16QAM RB12#0 16.67 16.88 16.79 13.67 13.88 13.79
RB12#6 16.95 16.14 16.37 13.95 13.14 13.37
RB12#11 16.74 16.04 16.26 13.74 13.04 13.26
RB25#0 16.79 16.08 16.64 13.79 13.08 13.64
RB1#0 17.00 16.45 16.58 14 13.45 13.58
RB1#24 16.77 16.65 16.44 13.77 13.65 13.44
RB1#49 16.59 16.20 16.51 13.59 13.2 13.51
QPSK RB25#0 16.84 16.76 16.52 13.84 13.76 13.52
RB25#12 16.44 16.46 16.29 13.44 13.46 13.29
RB25#24 16.93 16.00 16.07 13.93 13 13.07
RB50#0 16.71 16.93 16.24 13.71 13.93 13.24
100 RB1#0 16.55 16.45 16.35 13.55 13.45 13.35
RB1#24 16.60 16.08 16.24 13.6 13.08 13.24
RB1#49 16.54 16.65 16.23 13.54 13.65 13.23
16QAM RB25#0 16.90 16.79 16.91 13.9 13.79 13.91
RB25#12 16.83 16.74 16.82 13.83 13.74 13.82
RB25#24 16.05 16.31 16.06 13.05 13.31 13.06
RB50#0 16.02 16.44 16.59 13.02 13.44 13.59

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

EEmeITelin Modulation RB size/ Conducl;igsvgv(ecli’g?ﬁ)omput EIRP(dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 16.55 16.43 16.07 13.55 13.43 13.07
RB1#37 16.63 16.90 16.23 13.63 13.9 13.23
RB1#74 16.51 16.67 16.37 1351 13.67 13.37
QPSK RB36#0 16.53 16.82 16.81 13.53 13.82 13.81
RB36#18 16.23 16.49 16.66 13.23 13.49 13.66
RB36#37 17.00 16.86 16.21 14 13.86 13.21
RB75#0 16.74 16.07 16.73 13.74 13.07 13.73
150 RB1#0 16.27 16.77 16.86 13.27 13.77 13.86
RB1#37 16.74 16.64 16.62 13.74 13.64 13.62
RB1#74 16.64 16.09 16.37 13.64 13.09 13.37
16QAM RB36#0 16.26 16.30 16.91 13.26 13.3 13.91
RB36#18 16.38 16.29 16.62 13.38 13.29 13.62
RB36#37 16.79 16.58 16.60 13.79 13.58 13.6
RB75#0 16.22 16.74 16.77 13.22 13.74 13.77
RB1#0 16.61 16.12 16.60 13.61 13.12 13.6
RB1#49 16.19 16.04 16.83 13.19 13.04 13.83
RB1#99 16.93 16.95 16.89 13.93 13.95 13.89
QPSK RB50#0 16.26 16.49 16.15 13.26 13.49 13.15
RB50#24 16.54 16.19 16.12 13.54 13.19 13.12
RB50#49 16.12 16.33 16.02 13.12 13.33 13.02
RB100#0 16.25 16.59 16.18 13.25 13.59 13.18
200 RB1#0 16.88 16.26 16.65 13.88 13.26 13.65
RB1#49 16.47 16.56 16.64 13.47 13.56 13.64
RB1#99 16.94 16.38 16.27 13.94 13.38 13.27
16QAM RB50#0 16.55 16.68 16.65 13.55 13.68 13.65
RB50#24 16.50 16.11 16.02 135 13.11 13.02
RB50#49 16.13 16.17 16.88 13.13 13.17 13.88
RB100#0 16.82 16.94 16.57 13.82 13.94 13.57

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi) - Cable loss(dB)

For Band4: Antenna Gain = -2.5dBi
For 1710-2155MHz, Cable Loss=0.5dB*(provided by the applicant)

Limit: EIRP<<30dBm

FCC Part 27, FCC Part 22H/24E

Page 18 of 151




Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Peak-to-average ratio (PAR)

20MHz Bandwidth

Modulation chI;;\%Vr\:el Middl(%g;annel High(ggf;\nnel Ell?n?t Result
(dB) (dB)

QPSK (1RB Size) 4.40 4.82 3.65 13 Pass
QPSK (100RB Size) 4.99 531 6.01 13 Pass
16QAM (1RB Size) 5.14 4.65 4.85 13 Pass

16QAM (100RB Size) 5.73 5.82 5.50 13 Pass

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

LTE Band 7:
Maximum Output Power
Bandwidth Vsl RB size/ ConduCFE(Ce’ffjvg;'\/(e(;rg?‘ﬁ)OUtpUt EIRP(dBM)
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 16.27 16.48 16.54 13.27 13.48 13.54
RB1#12 16.39 16.62 16.96 13.39 13.62 13.96
RB1#24 16.92 16.72 16.56 13.92 13.72 13.56
QPSK RB12#0 16.09 16.83 16.77 13.09 13.83 13.77
RB12#6 16.55 16.08 16.09 13.55 13.08 13.09
RB12#11 16.23 16.38 16.59 13.23 13.38 13.59
RB25#0 16.67 16.19 16.29 13.67 13.19 13.29
>0 RB1#0 16.86 16.23 16.50 13.86 13.23 135
RB1#12 16.38 16.53 16.94 13.38 13.53 13.94
RB1#24 16.49 16.60 16.65 13.49 13.6 13.65
16QAM RB12#0 16.59 16.62 16.69 13.59 13.62 13.69
RB12#6 16.44 16.46 16.42 13.44 13.46 13.42
RB12#11 16.28 16.98 16.47 13.28 13.98 13.47
RB25#0 16.27 16.46 16.02 13.27 13.46 13.02
RB1#0 16.76 16.06 16.05 13.76 13.06 13.05
RB1#24 16.61 16.75 16.39 13.61 13.75 13.39
RB1#49 16.34 16.06 16.01 13.34 13.06 13.01
QPSK RB25#0 16.18 16.85 16.32 13.18 13.85 13.32
RB25#12 16.34 16.99 16.91 13.34 13.99 13.91
RB25#24 16.57 16.03 16.07 13.57 13.03 13.07
RB50#0 16.04 16.54 16.29 13.04 13.54 13.29
100 RB1#0 16.04 16.05 16.03 13.04 13.05 13.03
RB1#24 16.24 16.32 16.28 13.24 13.32 13.28
RB1#49 16.47 16.10 16.12 13.47 131 13.12
16QAM RB25#0 16.57 16.10 16.69 13.57 131 13.69
RB25#12 16.49 16.21 16.07 13.49 13.21 13.07
RB25#24 16.82 16.07 16.85 13.82 13.07 13.85
RB50#0 16.95 16.28 16.30 13.95 13.28 13.3
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Bandwidth |\, 1ation RB size/ Conducggsvg’v(eé’gﬁ)omput BIRRGE
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 16.58 16.49 16.27 13.58 13.49 13.27
RB1#37 16.85 16.20 16.64 13.85 13.2 13.64
RB1#74 16.91 16.40 16.64 13.91 134 13.64
QPSK RB36#0 16.88 16.43 16.08 13.88 13.43 13.08
RB36#18 16.04 16.85 16.45 13.04 13.85 13.45
RB36#37 16.58 16.56 16.60 13.58 13.56 13.6
RB75#0 16.10 16.30 16.69 13.1 13.3 13.69
150 RB1#0 16.96 16.11 16.26 13.96 13.11 13.26
RB1#37 16.76 16.96 16.71 13.76 13.96 13.71
RB1#74 16.88 16.80 16.21 13.88 13.8 13.21
16QAM RB36#0 16.55 16.40 16.84 13.55 134 13.84
RB36#18 16.85 16.25 16.60 13.85 13.25 13.6
RB36#37 16.32 16.73 16.05 13.32 13.73 13.05
RB75#0 16.62 16.08 16.61 13.62 13.08 13.61
RB1#0 16.84 16.23 16.63 13.84 13.23 13.63
RB1#49 16.13 16.43 16.01 13.13 13.43 13.01
RB1#99 16.35 16.14 16.15 13.35 13.14 13.15
QPSK RB50#0 16.95 16.20 16.04 13.95 13.2 13.04
RB50#24 16.23 16.38 16.27 13.23 13.38 13.27
RB50#49 16.65 16.77 16.29 13.65 13.77 13.29
RB100#0 16.50 16.87 16.45 135 13.87 13.45
200 RB1#0 16.42 16.59 16.79 13.42 13.59 13.79
RB1#49 16.71 16.35 16.88 13.71 13.35 13.88
RB1#99 16.06 16.72 16.75 13.06 13.72 13.75
16QAM RB50#0 16.27 16.15 16.67 13.27 13.15 13.67
RB50#24 16.49 16.28 16.59 13.49 13.28 13.59
RB50#49 16.27 16.93 16.46 13.27 13.93 13.46
RB100#0 16.22 16.74 16.26 13.22 13.74 13.26

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi) - Cable loss(dB)

For Band7: Antenna Gain = -2.5dBi
For 2500-2690MHz, Cable Loss=0.5dB*(provided by the applicant)

Limit: EIRP<<33dBm

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Peak-to-average ratio (PAR)

20MHz bandwidth

Modulation Low channel | Middle channel High channel Ell?n?t Result
(dB) (dB) (dB) o

(1%) Séli<ze) 3.76 3.85 4.27 13 Pass

(10(?;; Iéize) 5.24 5.00 5.54 13 Pass

(11F(<3(B? éi'\z/le) 4.51 5.34 3.99 13 Pass

(1éggél\sﬂize) 6.35 6.03 5.65 13 Pass

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

FCC §2.1049, 822.917, 822.905 & 824.238 & 827.53 - OCCUPIED

BANDWIDTH

Applicable Standard

FCC 47 82.1049, §22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through

sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

Test Data

Signal Analyzer

EUT Splitter
CMWS500
Environmental Conditions
Temperature: 23 C
Relative Humidity: 55 %
ATM Pressure: 101.0 kPa

The testing was performed by Fan Yang from 2020-12-27 to 2020-12-30.

EUT operation mode: Transmitting

Test Result: Pass

Please refer to the following tables and plots.

FCC Part 27, FCC Part 22H/24E

Page 23 of 151




Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Cellular Band (Part 22H)

Erequenc 99% Occupied 26 dB Emission
Mode Channel (I\(/JI Hz) Y Bandwidth Bandwidth
(kHz) (kHz)
128 824.2 246.02 316.93
GSM(GMSK) 190 836.6 244.57 315.49
251 848.8 246.02 327.06
128 824.2 243.12 319.03
EGPRS(8PSK) 190 836.6 241.68 309.70
251 848.8 241.68 318.38
Frequency Occupied Bandwidth 26dB Bandwidth
(MH2z2) (MHz2) (MHz2)
826.4 421 4.92
RMC 836.6 4.23 4.89
846.6 4.23 4.89
826.4 421 4.86
HSDPA 836.6 4.23 4.88
846.6 4.20 4.89
826.4 4.20 4.89
HSUPA 836.6 423 4.89
846.6 421 4.89
PCS Band (Part 24E)
Erequenc 99% Occupied 26 dB Emission
Mode Channel (I\(/JI Hz) Y Bandwidth Bandwidth
(kHz) (kHz)
512 1850.2 246.02 318.38
GSM(GMSK) 661 1880.0 244.57 305.36
810 1909.8 246.02 241.68
512 1850.2 241.68 316.93
EGPRS(8PSK) 661 1880.0 243.13 314.04
810 1909.8 241.68 309.70

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Frequency Occupied Bandwidth 26dB Bandwidth
(MHz) (MHz) (MHz)

1852.4 4.16 4.70

RMC 1880.0 4.14 4.70
1907.6 4.16 4.70

1852.4 4.16 4.70

HSDPA 1880.0 4.16 4.68
1907.6 4.16 4.70

1852.4 4.16 4.72

HSUPA 1880.0 4.16 4.70
1907.6 4.18 4.68

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Tech

nology Co., Ltd.

Report No.: RSZ201216802-00C

Cellular Band (Part 22H)

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, Low channel

Date: 27.DEC.2020 19:11:02

Spectrum n%:[
Ref Level 35.00 dBm Offset 5.00dB @ RBW 5 kHz
lo At 40 0B SWT 379.1ps @ VBW 20 kHz  Mode Auto FFT
@ LPk Max
| D2[1] -1.48 dB
30 dem | 316.93 kHz
Occ Bw 246.020260492 kHz
D1 24,000 dBm
20 dem I p T afa -1.28 dBm|
824.04371 MHz
T1 T2
10 dBm V“'f L\‘"
MJ/ \\
0 dem
- D2 -2.000 dBm /' “‘\
-10 dBm
-20 dBm /fﬁ \Lh
-30 dBm M [ |
r:w
-50 dBm
-60 dBm
CF 824.2 MHz 691 pts Span 1.0 MHz

WERNERRED e

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, Middle channel

| ALt

Ref Level 35,00 dBm

Spectrum

(=]

Offset 5.00cdB @ RBW 5 kHz

40 dB. SWT 379.1 ps @ VBW 20 kHz Mode auto F

FT

@ LPk Max

30 dem

D2[1]

20 dBm

D1 23,000 dBm

0.04 dB
315.49 kHz

Occ B
e

10 dBm

T1fJ

2

244.573082489 kHz
-0.99 dBm
836.44371 MHz

Odem———-—

-10 dBm

AN

D2 -1.000 dBm

i

-20 dBm

ﬂ»,mvr{

-30 dBm

/

o™

-a0 dBrm

-60 dBm
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691 pts
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Il

Date: 27.D

EC.2020 19:09:08

[ CCCEEE ]
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, High channel

Spectrum nv::(
Ref Level 35.00 dém Offset 5.00 dB @ RBW 5 kHz
lo Att 40 de SWT 3791 ps @ VBW 20 kHz  Mode &uto FFT
@ 1Pk Max
| D2[1] -0.93 dB
30 dBm 327.06 kHz
Occ Bw, 246.020260492 kHz
D1 23,900 dBm
20 dem 5 " Sy M1[1] -2.52 dBm|
L7 848.63792 MHz
Tvll“'f 1
10 dBm / M'V\\
0 dBm —
D2 -2.100 dem ; W\
-10 dBm '\‘\
-20 dBm ’Jfr‘/
-30 dBm
40 96m I
-50 dBrm
-60 dBm
CF 848.8 MHz 691 pts Span 1.0 MHz
i Qo i

Date: 27.DEC.2020 19:06:49

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, Low channel

Spectrum né:

Ref Level 35.00 dBm Offset 5.00dE @ RBW & kHz

o At 40dB  SWT  379.1 ps @ VBW 20kHz  Mode Auto FFT
@ LPk Max
D2[1] 0.26 dB
30 dém 319.83 kHz
occ Bw 243.125004486 kHz
dBm=——p; 19,200 dam i 10 dam

W 824.04371 MHz|
10 dBm

0 dem
nf" Yy
D2 -6.200 dEm

-10 dBm / A

i N
A "

-40 dBm o

z%’a’éf:{

-60 dBm

CF 824.2 MHz 691 pts Span 1.0 MHz

)i RRRREED WG

Date: 27.DEC.2020 19:17:44
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, Middle channel

Spectrum n%:[

Ref Level 35.00 dBm Offset 5.00dB @ RBW 5 kHz

lo ate 40dE SWT  370.1ps @ VBW 20kHz  Mode Auto FFT
@ LPk Max
D2[1] ~1.00 dp|
30 dem 309.70 kHz
OccBw 241.678726483 kHz
d8m——D1 10.000 dem mif1] -5.90 dBm
836.44949 MHz
10 dBm T

y i
0dBm

02 -6,100 dBm Mviw \’b{

-10 dBrm r

sl \
Vi ™

-40 dBm b [ =y
o |
-60 dBm
CF 836.6 MHz 691 pts Span 1.0 MHz
i T

Date: 27.DEC.2020 19:20:40

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, High channel

Spectrum nv::[

Ref Level 35.00 dém Offset 5.00dB @ RBW 5 kHz

lo Att 40dB  SWT 379.1ps @ VBW 20 kHz  Mode Auto FFT
@ 1Pk Max
D2[1] -0.19 dB
30 dBm 318.38 kHz
Occ Bw 241.678726483 kHz
o0 dBm M1[1] -7.64 dBm|

D1 18.000 dBr

’/‘N\’\J—h‘*w"'\ 848.64371 MHz
10 dem

-
2
0 dBm
' e
10 dem D2 -5.000 dBm 1

&
-20 dBm al) //

-30 dBm / h\\x _\ML\
-40 dBm =

dBrm
-60 dBm
CF B48.8 MHz 691 pts Span 1.0 MHz
) (T

Date: 27.DEC.2020 19:23:30
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Low channel

Spectrum n%:(
Ref Level 33.00 dém Offset 500 dB @ RBW 50 kHz
| ALt 40dB SWT 75.9ps @ VBW 200 kHz Mode Auto FFT
@ 1Pk Max
20 dem m2[1] -14.21 dBm
828.8602 MHz
Occ Bw 4.211287988 MHz|
20 dem M1[1] -13.90 dBm
o1 12500 db 823.9398 MHz
. T
10 dam — N e |
/] "
0 dBm /
-10 dBm L Ll
Dz -12.500 ITru
-20 dBm J
-30 dém T+ T
-40 dBm
-50 dBm
-60 dBm
CF B26.4 MHz 691 pts Span 10.0 MHz
) ]

Date: 27.DEC.2020 17:21:07

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Middle channel

Spectrum né:

Ref Level 23.00 dém Offset 5.00 dB & RBW 50 kHz

= Att 40 dB SWT 75.9 s @ YBW 200 kHz
@ 1Pk Max

Mode &uto FFT

30 dem D2[1]

0.72 dB
4.8915 MHz|
Occ Bw 4.225759768 MHzZ
20 dem M1[1] -13.58 dBm
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D1 13,500 denm
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}} [Tz
0dBm \K'

-10 dBrm

D2 -12 500 dm

|z

-20 dBm

WNW I‘j MW

-40 dBrm

-50 dBm

-60 dBm

CF 836.6 MHz

691 pts

1 WHNRRaD

Date: 27.DEC.2020 17:38:15

Span 10.0 MHz
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, High channel

Spectrum nv::(

Ref Level 33.00 dém Offset 500 dB @ RBW 50 kHz

l& Att 40dE SWT 75.0ps @ VBW 200 kHz Mode auto FFT
@ 1Pk Max
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L \

| e

-20 dBm
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-50 dBm
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) SN W

Date: 27.DEC.2020 17:44:49

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Low channel

Spectrum né:

Ref Level 33.00 dBm Offset 5.00 dB @ RBW 50 kHz

e At 40dE SWT 75.9ps @ YBW 200 kHz Mode Auto FFT
@ LPk Max
30 dBm D2[1] -2.18 dB
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20 dem M1[1] -13.74 dBm
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i
0 dem Y

J \

D2 -14.000 dErn

i
-20 dBm ‘f L*

-30 dBm /Jj \m 2
e
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-40 dBm
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-60 dBm
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)i QAR WG

Date: 27.DEC.2020 17:28:23
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Middle channel

Spectrum

(=]

Ref Level 33,00 dém Offset 5.00 dB & RBW

50 kHz
lo Att 40dE SWT 75.9ps @ VBW 200 kHz  Mode Auta FFT
@ 1Pk Max
20 dem D2[1] 0.44 dB
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Date: 27.DEC.2020 17:33:07

[ CCCEEE ]

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, High channel

Spectrum

=]

Ref Level 23.00 dém Offset 5.00 dB & RBW 50 kHz

& Att 40de SWT 75.9ps @ YBW 200 kHz  Mode Auto FFT
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Date: 27.DEC.2020 17:50:27
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Low channel

Spectrum nv::(
Ref Level 33.00 dém Offset 500 dB @ RBW 50 kHz
| ALt 40de SWT 75.9ps @ VBW 200 kHz Mode suto FFT
@ 1Pk Max
30 dem m2[1] -16.94 dBm
828.8602 MHz
Occ Bw 4.196816208 MHz
20 dBm M1[1] -13.69 dBm)|
823.9687 MHz
o 3em D1 11.900 dem i n i
T w‘"wrg
0 dBm }r LK\
-10 dBm frt '&n
D2 -14.100 dBrn x
-20 dBm /\/M//
o M\. L
\J-T\/‘fﬁw ! - W\M
-40 dBm
-50 dBm
-60 dBm
CF B26.4 MHz 691 pts Span 10.0 MHz

Date: 27.DEC.2020 17:25:20

[ CCCEEE ]

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Middle channel

Spectrum

=]

Ref Level 23.00 dém Offset 5.00 dB & RBW 50 kHz

o Att 40de SWT 75.9ps @ VYBW 200kHz  Mode Auto FFT
@ LPk Max
30 dem D2[1] -1.79 dB|
4.8770 MHz
Occ Bw 4.225759768 MHz
20 dem M1[1] -14.60 dBm
834.1687 MHz
Trdem——01 11.200 dam e — —— -
TL %2
0 dem 'Y/ \
-10 dBm ™ r,\
D2 -14.800 dEm »}{
-20 dBm '\J \'LM/
-40 dBm
50 dBm
-60 dBm
CF 836.6 MHz 691 pts Span 10.0 MHz

Date: 27.DEC.2020 17:36:15
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, High channel

Spectrum nv::[

Ref Level 33.00 dém Offset 500 dB @ RBW 50 kHz

lo Att 40dE SWT 75.9ps @ VYBW 200 kHz Mode Auto FFT
@ 1Pk Max
20 dam D2[1] 1.02 dp)|
4.8915 MHz
Occ Bw 4.211287988 MHz|
20 dem mi[1] -17.52 dBm

844.1398 MHz|

I gem——C'l 11.000 dem:

———
W :

-10 dem / \
D2 -15.000 H#n.
-20 dem

),j_z—'

-30 dBm o —— A %
-40 dBm

-50 dBm

-60 dBm

CF B46.6 MHz
Il

Date: 27.DEC.2020 17:46:51

691 pts

Span 10.0 MHz
[ CCCEEE ]

FCC Part 27, FCC Part 22H/24E Page 33 of 151




Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

PCS Band (Part 24E)

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, Low channel

Spectrum né:

Ref Level 235.00 dbm Offset S5.00dE @ RBW G kHz

o Att 40 dB SWT 379.1 ps @ VBW 20 kHz Mode auto FFT
@ LPk Max
D2[1] -0.46 dB
30 dém 318.38 kHz
! Occ Bw 246.020260492 kHz|
D1 22,900 dBm
50 dBm ! mi[1] -2.76 dBm
f/" 1.85004371 GHz
N
10 dBm #1 g2

0 dem "“",-

D2 -3.100 dBm

o .
-30 dBm: /j/ \\

-40 dBm
e

-50 dBm

-60 dBm

CF 1.8502 GHz

691 pts

1 I T ]

Date: 28.DEC.2020 20:10:31

Span 1.0 MHz

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, Middle channel

Spectrum n%:(

Ref Level 35,00 dém Offset 5.00dB @ RBW 5 kHz

lo Att 40 de SWT 3791 ps @ VBW 20 kHz  Mode &uto FFT
@ 1Pk Max
| D2[1] 0.53 dB
30 dBm I 305.36 kHz
D1 25700 dBm ﬂ Oce Bw 244.573082489 kHz
20 dom - R WLTCETER -0.26 dBm|
'/VJ 1.87985094 GHz|
T2
10 dBm ] 5

o N
£-eB D2 -0.300 dBm / .\
-10 dBm

-20 dBm /J n\f\x\ L\\
-3 dBm

-40 dBm [ S

At

-50 dBm

-60 dBm

CF 1.88 GHz 691 pts Span 1.0 MHz
i (T ]

Date: 28.DEC.2020 20:13:23

FCC Part 27, FCC Part 22H/24E Page 34 of 151




Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, High channel

Spectrum nv::(

Ref Level 35,00 dém Offset 5.00dB @ RBW 5 kHz

lo Att 40 de SWT 3791 ps @ VBW 20 kHz  Mode &uto FFT
@ 1Pk Max
D2[1] ~1.22 dB
30 dBm 321.27 kHz
occ Bw 246.020260492 kHz
20 dam— |01 22700 dem o e T ML -2.33 dBm|
1.90964226 GHZ|
T1 2
10 dem /dj H\I‘k\k
0 dem L
D2 -3,300 dBm f Ef\n
-10 dem

-20 dBm //J
-30 dBm

-40 dBm \N
WM

-50 dBm

-60 dBm

CF 1.9098 GHz 691 pts Span 1.0 MHz
)i (T

Date: 28.DEC.2020 20:16:26

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, Low channel

Spectrum né:

Ref Level 30.00 dBm Offset 5.00dE @ RBW & kHz
| Att 35dE SWT 379.1 ps @ YBW 20 kHz
@ LPk Max@2Pk Max

Mode asuto FFT

D2[1] -1.81dB
316.93 kHz
20 dém Occ Bw 241.678726483 kHz
D1 18,300 dBm /\N EETEN s dem
1.85004660 GHz
10 dBm
72

0dBm

i
y
D2 -7.700 dBm 7
-10 dBrm

i
I L
s ™

-40 dBm TR o
-60 dBm

CF 1.8002 GHz 691 pts

)i QAR WG

Date: 28.DEC.2020 20:51:31

Span 1.0 MHz
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, Middle channel

Spectrum n%:[

Ref Level 30.00 dBm Offset 5.00dB @ RBW 5 kHz
| Att 35dE SWT 379.1 ps @ VBW 20 kHz
@ 1Pk Maxz@2Pk Max

Mode auto FFT

D2[1] 0.32 dB
314.04 kHz
0 dBm——t | 15 000 dan Occ Bw 243.125004486 kHz
Mw M1[1] -7.17 dBm
1.87984660 GHz

10 dam

v 5
0 dBm

NH{ \hz
D2 -7.000 dBm

-10 dBm ! Y

20 dBm ol ,/ \1 Al
-30 dBm ”rﬁ \A\\

-40 dBm o Mﬂ It

i
dBm
-60 dBm:
CF 1.88 GHz 691 pts Span 1.0 MHz
)i QRN W

Date: 28.DEC.2020 20:53:55

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, High channel

Spectrum nv::[

Ref Level 30,00 dém Offset 5.00dB @ RBW 5 kHz
| Att 35de SWT 379.1 ps @ VYBW 20 kHz
@ 1Pk Max@2Pk Max

Mode 4uto FFT

D2[1] -0.08 dB
309.70 kHz
20 dBm_Dl 18.700 dBm Occ Bw 241.678726483 kHz
M1[1] -6.45 dBm|
1.90964949 GHz
10 dem

h K
0 dBm
Mvr’ \'bg
D2 -7.300 dBm: R
\-\ 1l

-10 dem ‘ [

-20 dBém Ly /

-20 dBm L\)J\}/ \,\q\,
-40 dBm A k\/
WM Wm

-60 dBm

CF 1.9098 GHz 691 pts

Jil CURRNRRED
Date: 28.DEC.2020 20:55:51

Span 1.0 MHz
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Low channel

®

“RBAN 100 kHz Delta 1 [T1 ]

VBNV 300 kHz -3.11 dB

Ref 25 dBm *Att 30 dB SANT 2.5 ms 4_700000000 MHz

. o8N 416000000 M-z|

i Varker] 1 [T1

Pl 168 cBm MM,,M\\ —7l81 dBr
oz Lo w{v,uw - 1.850060D00 GHz
v enp 1 [T1 o8]
7-62 dBr
Lo 1 aaalle=1 IAVE
emp 2 [T1 oBy]
7\-35 dBr

—10 —— z,\ I Nim PDO0 Gz

20

» MM\N\.-\M,‘,\(\j L4\“‘,_\_,.,:«-\.za-'\.ﬂ\,\.‘_

P RN

| 40

50

-—60

=70

Center 1.8524 GHz 1 vMHz/ Span 10 MHz
Date: 29_DEC.2020 16:11:24

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Middle channel

®

Delta 1 [T1 ]

“RBAN 100 kHz
“VBAN 300 kHz -3.69 dB
SWT ms

Ref 25 dBm “Att 30 B 2.5 4_700000000 MHz
oBN 414000000 M-z|
20 Varker| T [T1
D1 16.1 cBm /’wa P N "W\‘. 72 e
me o (2 1877660000 Gz
e \Tenp 1| T 0BV
71.68 dar
U g aaaWan™ IAVE

enp 2 [T1 o8]
8.18 dBr

D00 G2

L

60

F-70

Center 1.88 GHz

Date: 29.DEC.2020 16:14:49

Span 10 MHz
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, High channel

®

“RBAN 100 kHz Delta 1 [T1 ]

“VBA 300 kHz 0.50 dB
Ref 25 cBm “Att 30 B SNT 2.5 ms 4._700000000 MHz
o o8N 416000000 M-z|
B Marker] 1 _[T1
D1 17.¢ cBn
! s o ML, ooz dar
m o T w\’\\ﬁ 1).905240000 GHz
] Temp 1f [T1 oBW]
8 57 dar
Lo al aaaWau™1 IAVE
‘\Enp 2 [ ogyvl
o D2 48.4 ¥iEn x e
- \ - D00 Gz
20

A

~

]

Center 1.9076 GHz

29_DEC_.2020 16:18:14

Span 10 MHz

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Low channel

@ “RBW 100 kHz Delta 1 [T1 ]
“VBI 300 kHz —2.69 B
Ref 25 dBm “Att 30 B SNT 2.5 s 4_700000000 MHz
o8N 416000000 Mz|
20 Marker] 1 [T1 m
D1 15.6 dBm —Or 22 oigT | A
— Y WM\I\/\""’\M 1 L0 G
] o Forp 1 T2 o8]
; ‘ 6.67 dar
O 18502320000 GHz LM
emp 2 [T1 o8\l
6.22 dBr
10 D210 4/LD, f . 8SA480 0 G2
B JJ \"\4
30 AT wv“'“"‘"‘%
| 10
|50
|60
-70
Certter 1.8524 GHz 1 MHz/ Span 10 MHz

29_DEC.2020 16:41:07
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Middle channel

@ “RBN 100 kHz Delta 1 [TL ]
“VBN 300 KHz 1.05 B
Ref 25 dBm “Att 30 dB SNT 2.5 ms 4680000000 MHz
o8N 416000000 M|
20 Varker] T [T1 n
D1 15.7 dBm x =907 dBr | 2=
M= 10 kel AN 1|.877660000 GHz
= ; NHferp 1] 1 o8y
==
6.55 car
Lo al aaaWau IAVE
emp 2 [T1 osy]
6.25 dar
16 L= —LU-Jr T X pie OO0 GHZ
- / \
30 7 \,\u
Bl s,
| 50
|60
70
Center 1.88 GHz 1 vHz/ Span 10 MHz
Date: 29.DEC_2020 16:38:56

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, High channel

@ “RBN 100 kHz Delta 1 [T1 ]
“VBN 300 KHz 0.29 dB
SNT ms

Ref 25 dBm “Att 30 dB 2.5 4_.700000000 MHz

oBN 416000000 Mz|

20 Marker] 1T [T1 m
D1 15.2 dBm m =11-24—ciRr| B
me Lo Paaatddd SN 1905240000 Gz
v r \’\"?enp 1 1 o8]
K 6.15 dar
Lo 3 Se=w=TH VI
enp 2 [T1 o8]
551 dar
=10

L] N
J \

j”“"WM Nt

60

F-70

Center 1.9076 GHz 1 MHz/ Span 10 MHz

Date: 29.DEC.2020 16:27:09
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Low channel

®

“RBN 100 kHz

Delta

101
-0.14 dB

Ref 25 dBm ‘ATt 30 dB SNT 2.5 ms 4.720000000 MHz
o8N 416000000 M|
20 Varker] 1 [T1 m
D1 15.§ dBm o o =T1}-99 |5
m o {Mﬂ“ A . 1) 850040D00 GHz
v fenp 1 1 o\l
6.67 dBr
Lo LIR='~aco'anaaWau™ IAVE
emp 2 [T1 o]
6.67 dar
16 Dz =100 ] T T - D00 GHZ
| >0 H/J
L _. 2 ldap N ot
IS o e i
| _40
50
+-60
—70
Center 1.8524 GHz 1 MHz/ Span 10 MHz

20_DEC_2020 16:48:35

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Middle channel

@ “RBAN 100 kHz Delta 1 [T1 ]
“VBN 300 KHz -3.50 dB
Ref 25 dBm “Att 30 B SWT 2.5 ms 4700000000 MHz
oew  4-160000000 MHz|
20 Marker] 1 [T1
DL 15.4 dBm —g-60-cir
me o WWM 1877660000 GHz
= i e 1 1L cEn
/V K 498 dar
Lo U o aaaWan™ IAVE
enp 2 [T1 oBy]
6.19 cBr
=10 in2d —10.8/ T f EiR=czescEooncar
. W]"
' h
| 0
F-50
F-60
F-70

Center 1.88 GHz

29.DEC.2020 16:58:30

Span 10 MHz
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

26 dB Emissions & 99% Occupied Bandwidth for HSDPA (16QAM) Mode, High channel

@ “RBN 100 KHz Delta 1 [T1 ]
“VBAN 300 kHz 2.32 B
Ref 25 dBm “Att 30 dB SNT 2.5 ms 4680000000 M-z
o8N 418000000 M-z|
20 Varker] 1 LT1 m
D1 14.4 dBmn -10.11 e |5
me o PN\ L NN, 1|.905260000 GHz
V= { N{Zee 1 [r1 cejl
f 380 dBr
0} 1_m aaaWauTy IRV
emp 2 [T1 osy]
3.26 dBr
r—10 % h1 Sj ; | R=0.5.55 0,00 OMC =72

Ty

Center 1.9076 GHz 1 vHz/ Span 10 MHz

Date: 29_DEC_2020 17:00:48
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

LTE Band 4:
. 99% Occupied 26 dB Emission
Ba(r':ﬁl\qv;c)ith Modulation Channel Bandwidrih Bandwidth
(MH2z2) (MH2z2)
Low 1.10 1.30
QPSK Middle 1.11 131
High 1.11 1.31
14 Low 1.10 1.30
16QAM Middle 1.10 1.24
High 1.10 1.31
Low 2.70 3.04
QPSK Middle 2.70 3.02
3 High 2.70 3.02
Low 2.70 3.02
16QAM Middle 2.70 2.98
High 2.70 3.04
Low 4.56 5.26
QPSK Middle 4.56 5.92
5 High 4.54 5.26
Low 4,54 5.38
16QAM Middle 4.56 5.48
High 4,56 5.40
Low 8.96 9.78
QPSK Middle 9.0 9.96
10 High 9.0 9.80
Low 9.0 9.96
16QAM Middle 9.0 10.16
High 8.96 9.80
Low 13.56 15.60
QPSK Middle 13.62 16.20
15 High 13.62 15.66
Low 13.62 15.54
16QAM Middle 13.56 15.17
High 13.62 15.30
Low 18.00 20.12
QPSK Middle 18.08 20.14
20 High 18.08 20.14
Low 18.08 20.00
16QAM Middle 18.08 20.32
High 17.95 19.97
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel

@ “RBN 30 kHz Delta 1 [T1 ]
“VBAN 100 kHz -0.01 cB
Ref SNT 5 ms 1296000000 MHz
30 oev  1|.104000p00 M-z
Marker] 1 [T1 []
o b .
1. 710052000 GHz
1 = D1 14.9 dar s
e 75\.»’\] ""\J\.ni\l"\}ww\_r_ Terp 1] [T1 o8]
L10 863 daT
1.710148000 GHz LM
Lo Tenp 2 [T1 OBV]
797 aar
; \s 1711252000 GHz
=10 D2 JIT.1 depr
=20 A
_u\,mf”/ Mg
OO w
| 10
|50
I -60
-70
Certer 1.7107 GHz 300 kHz/ Span 3 MHz
Date: 30.DEC_.2020 10:05:14

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel

@ “RBW 30 kHz Delta 1 [T1 ]
“VBA 100 kHz -0.23 B
Ref ST 5 ms 1302000000 MHz
30 OBV 1].098000D00 MHz
Marker] 1 [T1 []
20 11l-80-cBr
i 1710058000 GHz
1 P D1 14.7 dBm
= {{"MMW e\, Tenp 1 [T1 CBjV]
s Mibde =13
1|.710148000 GHz LM
Lo Temp 2 [T1 oBW]
g.90 dar
1711246000 GHz
L 1
=10 D2 1.3 g L\,\L
[~ f(\rm»'\l'/w \"""\J‘\’\‘
| 1o
50
60
-70
Center 1.7107 GHz 300 kHz/ Span 3 MHz
Date: 30.DEC.2020 10:03:11
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel

@ “RBN 30 KHz  Delta 1 [T1 ]
“VBAN 100 kHz -1.68 dB
Ref 30 dBm “Att 40 B SNT 10 ms 3.036000000 MHz
30 OBN  2.700000000 MHz
Marker] 1 [T1 ]]
| >0 19l a5 ape
e 1|.709988000 GHz
== D1 12.2 dBm =D\ YN W WUV i B 4
10 =] 4 AASR AR o 607 dar
7( 1|.710156p00 GHz||LM-
o Lm 2 [TL o8y
8.68 dBr
1|. 712856000 GHz
-10 W
D2 {ISf T t
-20 l\/ \‘\/
2o o,
|40
50
60
—70
Center 1.7115 GHz 600 kHz/ Span 6 MHz
Date: 29_DEC.2020 19:32:35

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel

@ “RBAN 30 kHz Delta 1 [T1 ]
“VBAN 100 kHz 0.49 dB
Ref 30 dBm “Att 40 dB SANT 10 ms 3.024000000 MHz
30 OBN 2.700000P00 MHz
Marker| 1 [T1 [1
20 sl 7ccpr
e 1]-710000P00 GHz
v D1 12_.9 dBm N il USASEE x Ui |
10 e e NI [SR==NG =73
f 1{.710156000 GHz | LM
o 2 [TL o8
7-26 dBr
1{.712856D00 GHz
-10 N
D2 —JSf T
20 )"j '\“
mkaﬁ M"w
| 40
50
60
-70
Center 1.7115 GHz 600 kHz/ Span 6 MHz
Date: 29_DEC.2020 19:40:31
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel

“RBN 100 kHz Delta 1 [T1 ]

“VBAN 300 kHz -0.70 dB
Ref 30 dBm At 40 dB SAT 2.5 ms 5_260000000 MHz
30 OBWN  4.560000P00 MHz
Marker] 1 [T1 ]]
o b A
1|. 709880000 GHz
1 DL 15 cpm M)
= | ) o/ N pmnarerp 1 1 ogjn
OL05 dBv
1).710220P00 GHz | LM
IR Temp 2 [T o8]
8.26 dBr
1).714780D00 GHz
=10 02 Ty cam i\w
WJ"W e "y,
-—30
| _40
-50
--60-
—70
Center 1.7125 GHz 1 MHz/ Span 10 MHz

29_DEC_.2020 20:00:09

16-QAM (5.0 MHz) - 26 dB Bandwid

th & 99% Occupied Bandwidth, Low channel

“RBW 100 kHz Delta 1 [T1 ]

“VBN 300 kHz 0.2 B
Ref 30 cBm “Att 40 dB SWT 2.5 ms 5.380000000 MHz
30 BN 4540000000 Mz
Marker| 1 [T1 [1
F20 e
= - 1{-709880P00 GHz
D1 13 n Terp 1 [TT
=2 |0 e T S i e o 77V kIl REic, LN
7 i 1{.710240000 GHz|| LM
IR 4 m o
71.35 dar
1{.714780P00 GHz
| _10 1 | 1
D2 11&{5 :
UL A
30
| 10
50
60
-70
Center 1.7125 GHz 1 MHz/ Span 10 Mz

29.DEC.2020 20:01:26

FCC Part 27, FCC Part 22H/24E

Page 45 of 151




Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

QPSK (10.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel

@ “RBAN 100 KHz Delta 1 [T1 ]
“VBAN 300 kHz -1.20 dB
Ref 30 dBm *Att 40 dB SANT 2.5 ms 9_780000000 MHz
30 OBN  g.960000D00 MHz
Marker] 1 [T1 []
20 12 56—cbBr
e 1]-710160D00 GHz
] D1 13 dBm A AR ki |
= 10 A A bt M M p AN T
N AAT 827 BT
] 1|_710560Pp00 GHz || M-
lemp 2 [T1 o8]

50
60
-70
Center 1.715 GHz 2 MHz/ Span 20 MHz
Date: 29.DEC_2020 20:04:17

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel

@ “RBNV 100 kHz Delta 1 [TL1 ]
“VBN 300 kHz -1.41 B

Ref 30 dBm “Att 40 dB SNT 2.5 ms 9.960000000 MHz

30 o8y d-000000po0 MHz

Marker] 1 [T1 ]

- o
w2 1710120000 GHz
W |o——o1 11.3 oo A 5 S TS IR

AR 174 VL VLY St o e B.96 dBT
1/.710520P00 GHz || LM
N 2 [T oep
7146 dBr
1|. 719520000 GHz
|10 \
o2 -14.% Y

. ]

| 30 L o] Wi
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50

60
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Center 1.715 GHz 2 WHz/ Span 20 MHz
Date: 29_DEC.2020 20:06:18
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

QPSK (15.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel

@ “RBAN 300 KHz Delta 1 [T1 ]
“VBN 1 MHz 0.18 B
Ref 30 dBm “Att 40 dB SNT 2.5 ms 15_.600000000 M-z
30 oBw 13-560000P00 M-z
Marker] 1 [T1 []
L 20 3340 e
1. 709940000 GHz
1 P D1 14.9 dBm
v |, P it il NG e 1 L e
o8 aBT
1. 710780P00 GHz || LM
Lo Témp 2 [T o8N]
o.o1 aBr
1. 724340000 GHz
1
=10 D2 1T T ,\
-—20 "ﬁlulv

Center 1.7175 GHz 3 MHz/ Span 30 MHz

Date: 29_DEC_2020 20:17:31

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel

@ “RBNV 300 kHz Delta 1 [T1 ]
VBN 1 MHz 0.05 B
Ref 30 cBm “Att 40 dB SNT 2.5 ms 15540000000 MHz

30 OBN 13-620000000 MHz
Marker] 1 [T1 ]
|20 —a1L35 ohr

1|.709760D00 GHz
ﬁwwwﬂwdﬁpp 1 1 ogvy

823 daT
1|.710720000 GHz [LM
2 [T osp
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1).724340000 GHz
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1 4 D1 14.§ dBn

X
e
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-70
Center 1.7175 GHz 3 vHz/ Span 30 MHz

Date: 29_DEC_.2020 20:19:52
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

QPSK (20.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel

@ “RBAN 300 KHz Delta 1 [T1 ]
“VBN 1 MHz -0.19 B
Ref 30 dBm “Att 40 oB SNT 2.5 ms 20.120000000 MHz

30 OBN 14.000000Dp00 MHz
Marker] 1 [T1 []

al.
= | S R, PO ¥ W S e T T e e I

| ol
T

Center 1.72 Gz 4 MHz/ Span 40 MHz

Date: 29_DEC_2020 20:29:42

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel

@ “RBNV 300 kHz Delta 1 [T1 ]
VBN 1 MHz -0.74 B
Ref 30 cBm “Att 40 dB SNT 2.5 ms 20.000000000 MHz

30 o8 18.080000p00 MHz
Marker] 1 [T1 ]
20 -11.78 cBv
me o1 14.4 1|-710000P00 GHz

e B ) A EIRENeC U]
= |, it sn oA AT

o5 aBr
1|.711040000 GHz [LM-
2 [T osp

| s &
i \

- 729120000 GHz

%MMM

-70
Center 1.72 GHz 4 WHz/ Span 40 MHz

Date: 29_DEC_.2020 20:31:37

FCC Part 27, FCC Part 22H/24E Page 48 of 151




Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

QPSK (10.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

QPSK (15.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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QPSK (20.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel

®

“RBNV 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz

Ref 30 dBm “Att 40 B SNT 5 ms .
30 OBV 1{-110000D00 MHz
Marker] 1 [T1 []
120 e
1|. 753640000 GHz
1 = D1 14.9 dBm
e MW“\;WMJ\‘ Tenp 1| [T1 o8]
10 —- r— o T
j 1|. 753742000 GHz LM
Lo Tenp 2 [T1 OBV]
740 B
J 1|. 754852000 GHz
B
=10 D2 JIT.1 geq ]
| ) \“\m
. mf”’"/ N
MR AV
| 10
+-50
+-60
-70
Center 1.7543 GHz 300 kHz/ Span 3 MHz

29_DEC_.2020 19:27:14

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel
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16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel
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QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel
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16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel
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QPSK (10.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel
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16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel
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QPSK (15.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel
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16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel
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QPSK (20.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel
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16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

LTEBand 7
- 99% Occupied 26 dB Emission
B‘?ﬁ;’_lv'gth Modulation Channel Bandwidrt)h Bandwidth
(MH2) (MH2z2)
Low 4.56 5.38
QPSK Middle 4.54 5.32
High 452 5.44
> Low 4.56 5.32
16QAM Middle 4.56 5.46
High 4.56 5.44
Low 9.0 9.80
QPSK Middle 9.0 10.12
10 High 9.80 10.42
Low 9.0 9.80
16QAM Middle 9.0 10.04
High 9.12 10.18
Low 13.56 15.42
QPSK Middle 13.62 15.96
High 13.62 16.02
15 Low 13.68 15.48
16QAM Middle 13.56 15.12
High 13.62 15.18
Low 18.0 20.36
QPSK Middle 18.0 20.36
High 18.08 20.16
20 Low 18.08 20.24
16QAM Middle 18.08 20.20
High 18.16 20.24
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QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel
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16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel
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QPSK (10.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel
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16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel
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QPSK (15.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel
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16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel
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30 OBW 13.680000P00 MHz

Marker] 1 [T1 ]

20 -12/.66 cBr{ =
1~ 2.499820Pp00 GHz
] D1 13.3 dBm oo WA A s AUATETD T T ] |

10 T 1 6.53 dBr

2.500720p00 GHz||LM-

N Temp 2 [T OB

6|.67 dBr
2.514400D00 GHz

-10 3

= paf i

| g W\/‘\b A

q\}zﬁd\/ Ll MV

r-30

| _40

50

60

-70

Center 2.5075 GHz 3 vHz/ Span 30 MHz

29_DEC.2020 21:18:34
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QPSK (20.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel

@ “RBAN 300 KHz Delta 1 [T1 ]
“VBN 1 MHz -1.88 B
Ref SNT 2.5 ms 20.360000000 MHz

30 OBW 19-000000Pp00 MHz
Marker] 1 [T1 []
20 32-36—cB
2.525000Pp00 GHz
L BN D1 12.9 dBm i S Ui |
= [ | A L v i LS il
9.16 dBr
2.526040P00 GHz | LM

2

[T1 oBW]

8(.35 dBr
2.544040D00 GHz

s m

Center 2.535 Gz 4 MHz/ Span 40 MHz

Date: 30_.DEC_2020 08:57:25

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Low channel

@ “RBWN 300 Kz Delta 1 [TL ]
VBN 1 MHz -1.53 B
Ref SNT 2.5 ms 20.240000000 MHz
30 oBw 15.080000b00 MHz
Marker| 1 | |
20 —13L 44y
2.499840p00 GHz
1 P o1 12.4 Termo_dl rrL o
v | B - ) reeur TIPS oy Yy, et I, S
S 4 ! 77 aev
2.501040p00 GHz| LM
o 2 m e
719 car
4.519120p00 GHz
_10
D2 713}{7 : 1%\\
;;,\ZSJ"U“WM W MWWU‘MW
|30
|
F-50
60
-70
Center 2.51 GHz 4 MHz/ Span 40 MHz
Date: 30.DEC_2020 10:-00-04
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QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@ “RBAN 100 KHz Delta 1 [T1 ]
“VBAN 300 kHz -1.42 dB
Ref 30 dBm *Att 40 dB SANT 2.5 ms 5.320000000 MHz
30 OBN  4.540000D00 MHz
Marker] 1 [T1 []
20 FH-57cbr
e 2.532440D00 GHz
v D1 13.3 dBm FHAATANA AN IR JrfinATETD 1T i |
10 871 dBr
] 2.532740p00 GHz||LM-
" ‘Lrp 2 [T o8]
744 dBr
2.537280D00 GHz
-10 3
D2 _%ﬁ . S
Ay ur\,“h‘
-20; i LAY V”‘\\M
30
| _40
50
-—60
-70
Center 2.535 GHz 1 vMHz/ Span 10 MHz
Date: 29_DEC.2020 20:50:26

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@ “RBNV 100 kHz Delta 1 [TL1 ]
“VBAN 300 kHz -0.82 B
Ref 30 cBm “Att 40 dB SNT 2.5 ms 5.460000000 MHz
30 oBv  4.560000P00 MHz
Marker| 1 | |
t o0 13 64 Bt A
e 2.532440p00 GHz
- Vil
VR [, [Pl 12.4 B AW TV, WO S, N i M Sl
5oz BT
2.532720p00 GHz| LM
o 2 m e
7.5 car
4.537280p00 GHz
|10 1
W]

oL o ‘ﬁ% | [,
Y

-70
Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 29_DEC.2020 20:51:51
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QPSK (10.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@ “RBAN 100 KHz Delta 1 [T1 ]
“VBN 300 KHz -0.95 B
Ref 30 dBm “Att 40 oB SNT 2.5 ms 10.120000000 MHz

30 OBV 9.000000P00 MHz
Marker] 1 [T1 []

— 2.530040p00 Gz
WNE | o——im1 11 3 chrr 4 Tem 1 L0 oo

EeRL \

Center 2.535 Gz 2 WHz/ Span 20 MHz

Date: 29_DEC_2020 21:08:27

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@ “RBNV 100 kHz Delta 1 [TL1 ]
“VBN 300 kHz -0.16 B

Ref 30 dBm “Att 40 dB SNT 2.5 ms 10.040000000 MHz

30 o8y d-000000po0 MHz

Marker] 1 [T1 ]

20 EPTS PN | A
w2 2.530120000 GHz
== M 11 ¢ Temp 1 [T1 OBN]

5 I —4 AR . = o

2.530520P00 GHz || LM

Lo emp 2 [T1 oB\V]

647 dar

2.539520Pp00 GHz

L] |
ISR

W

-70
Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 29_DEC.2020 21:06:30
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QPSK (15.0 MH2z) - 26 dB Bandwidth

®

& 99% Occupied Bandwidth, Middle channel

“RBAN 300 kHz Delta 1 [T1 ]

VBN 1 MHz -0.01 dB
Ref 30 dBm *Att 40 dB SANT 2.5 ms 15.960000000 MHz
30 OBN 13.620000D00 MHz
Marker] 1 [T1 []
o sibee o
1 P o1 14,1 amn 2.527140P00 Gz
- m il
] " T{Wv’\l“' Nwwmnm‘«.\‘rﬁp 1 T2 oyl
860 dar
2.528220p00 GHz||M-
Lo 2 [T1 o8N]
8.75 dar
2541840000 Gz
10 D2 ?1/'9 5
-1 - T A-“
| 0 Pad VLLPN
LA ~ynnnd]
--30
| 40
--50
-60
-70
Center 2.535 GHz 3 MHz/ Span 30 MHz

29_DEC_2020 21:22:30

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

“RBN 300 kHz Delta 1 [T1 ]

VBN 1 MHz -0.14 B
Ref 30 dBm “Att 40 B ST 2.5 ms 15_120000000 MHz
30 OBW 13.560000000 MHz
Marker] 1 [T1 ]
20 —12L72 el
2527500000 GHz
1 D1 13.§ cBm e
v B N e =i I I i
10 ] o 17 &
2.528280P00 GHz LM
o 2 [ cgn
7l.36 dar
2.541840000 GHz
-10 o5
D2 712r.f Y \1
| _. v "
szﬁwwm %Wm“w
+-30
| 10
50
F-60
-70
Center 2.535 GHz 3 MHz/ Span 30 MHz

29_DEC_.2020 21:23:37
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QPSK (20.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

“RBAN 300 kHz Delta 1 [T1 ]
VBN 1 MHz -1.88 B
SNT 2.5 ms 20.360000000 MHz

OBN 14.000000Dp00 MHz
Marker] 1 [T1 []
2ol o6-ep

==

2.525000Pp00 GHz

v o D1 12.9 dBm AR

T e B e |

.16 aa7
2.526040P00 GHz LM
2 [T e

8(.35 dBr
2.544040D00 GHz

41

o D2 7]3[# T

Yoo

Date: 30_.DEC_2020 08:57:25

Span 40 MHz

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

“RBN 300 kHz Delta 1 [T1 ]
“VBN 1 MHz -0.90 B
SNT 2.5 s 20200000000 MHz

OBW 18-080000P00 MHz
Marker] 1 [T1 ]

12
—12-87-¢clB

2.524920D00 GHz

-7 dBm 1“1 W

TN remp1-FrEenyd

J o5 o
2.526040D00 GHz [LM-
2 [T osp

6[.95 dBr
2.544120Pp00 GHz

RN

-70

Center 2.535 GHz

Date: 30.DEC_.2020 08:59:16

Span 40 MHz
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QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel

@ “RBN 100 kHz Delta 1 [T ]
“VBAN 300 kHz -0.25 dB
Ref 30 dBm At 40 dB SAT 2.5 ms 5.440000000 MHz
30 OBN 4.520000000 MHz
Marker] 1 [T1 ]]
| >0 10l 65-cr
2. D00 GHz
= D1 14.8 dBm
= | ﬁ\!’%umbj\.ﬂﬁ"‘wf\*wm@p 1| [T oV
REZare =11
] 2.565240P00 GHz||LM-
5 ‘Aap 2 [TL o8]
9.79 dBr
12.5&37&)m Gz
10
D2 —37‘2!2 T x
| AR WA
30
|40
--50
60
—70
Center 2.5675 GHz 1 MHz/ Span 10 MHz
Date: 20_DEC_2020 20:58:51

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel

@ “RBAN 100 KHz Delta 1 [T1 ]
“VBN 300 kHz -0.67 dB
Ref 30 dBm “Att 40 dB SANT 2.5 ms 5.440000000 MHz
30 OBWV  4.560000D00 MHz
Marker| 1 [T1 [1
20 I2-72—clbr
e 2.564840D00 GHz
D1 13.1 dBm \ Terp I [T1 N
= AN IN NN p P L i |
10 i 80 dBT
7 2_.565220p00 GHz||M-
o Lp 2 [T1 o8]
7/-09 dBr
2.569780P00 GHz
_10 4 b
D2 4127.9 T Y
M
W wr"‘k/-\' W\n\m “'\'\_“
30
| _40
50
60
-70
Center 2.5675 GHz 1 MHz/ Span 10 MHz
Date: 29.DEC.2020 20:54:52
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QPSK (10.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel

“RBN 100 kHz Marker 1 [T1 ]

“VBAN 300 kHz -21.34 dBr

Ref SAT 2.5 ms 2_559560000 GHz

30 OBV 9-800000P00 MHz

Delta [l [T1 ]

o P
e 1Q.420000D00 MHz
v 10 D1 12 dBm .n a T i Tl [ n

ol Liad v ol T 568 dBr
K [ 2.559720P00 GHz LM

o enp 2 [T1 O8]

8.50 dBr
2.569520D00 GHz

-10 \1

D2 14 dBm
L Y

= M’W‘ !

M A\MW

| 40

F-50

+-60

70

Center 2.565 GHz 2 MHz/ Span 20 MHz

30.DEC.2020 08:51:24

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel

@ “RBAN 100 KHz Delta 1 [T1 ]
“VBN 300 KHz 1.35 B
Ref SWT 2.5 ms 10.180000000 MHz
30 oBv  d.120000b00 MHz
Marker| 1 [T1 [1
120 351 89-eB
e 2.559800p00 GHz
WNE |o—io1 114 dem 4 Temp 4 ITL By
A R Fy] vy Sy 043 dBr
\;ff 1 2.560400p00 GHz|| LM
o emp 2 [T1 o8]
718 car
)I 2.569520p00 GHz
-10 \\1
D2 14 .
| H ‘\M
Woaad P g,
| 0
F-50
60
-70
Center 2.565 GHz 2 MHz/ Span 20 Mz

30.DEC.2020 (8:48:36
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QPSK (15.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel

“RBAN 300 kHz Delta 1 [T1 ]
VBN 1 MHz -0.15 dB
SNT 2.5 ms 16.020000000 MHz

OBN 13.620000D00 MHz
Marker] 1 [T1 []

1 =4 D1 14.§ cﬁnﬁ.m oA

WWNWW@;) 1 m (2/\1]

Date: 30_.DEC_2020 08:42:36

3 MHz/ Span 30 MHz

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel

“RBN 300 kHz Delta 1 [T1 ]
“VBN 1 MHz -0.66 dB
SNT 2.5 s 15_180000000 MHz

OBW 13.620000P00 MHz
Marker] 1 [T1 ]
o

povaprow | A
7B

1 P D1 14.3 CEWW
== |

2.
WMW EI R ENe= ]

945 dar
2.555720P00 GHz | LM

2 [T osp

|
N

-70

Center 2.5625 GHz

Date: 30.DEC.2020 08:44:16

3 vHz/ Span 30 MHz
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QPSK (20.0 MH2z) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel

“RBAN 300 kHz Delta 1 [T1 ]
VBN 1 MHz

Ref SANT 2.5 ms -
30 OBV 19.080000D00 MHz
Marker] 1 [T1 []

20 1382
e d 2.550000DP00 GHz
] 1 D1 13.9 dBm i, Akl ATERPP 1) [T O8]

9.19 dBr
2.550960P00 GHz||LM-

o 2 m oevp

9.62 dBr
2.569040D00 GHz

-10 -

o2 _ff .
| o P Mm
-~ L ""\l‘m..,“,ﬁ
+-30

| 40

50

-—60

-70

Center 2.56 GHz 4 MHz/ Span 40 MHz

30_.DEC_2020 09:02:27

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, High channel

“RBN 300 kHz Delta 1 [T1 ]

VBN 1 MHz 0.52 dB
Ref SNT 2.5 ms 20.240000000 MHz
30 OBW 18-160000P00 MHz
Marker] 1 [T1 ]
20 13- S7 Rt
1~ 2.549840D00 GHz
D1 13.3 dBm arp 4 Tt \i
= | el VWit gl LA A AT T él i
7 2.550060P00 GHz||LM-
Lo 4 [T o]
7\.65 dBr
2.569120D00 GHz
-10
D2 _lei% T S
¥ A
AT T W],
r-30
| _40
50
60
-70
Center 2.56 GHz 4 WHz/ Span 40 MHz

30.DEC_.2020 09:00:56
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FCC §2.1051, §22.917(a) & §24.238(a); §27.53 - SPURIOUS EMISSIONS AT
ANTENNA TERMINALS

Applicable Standard

FCC 8§2.1051, 822.917(a) and 824.238(a) and §27.53.

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate

attenuation. The resolution bandwidth of the spectrum analyzer was set at 1MHz. Sufficient scans were
taken to show any out of band emissions up to 10" harmonic.

EUT Splitter Signal Analyzer

CMWS500
Test Data
Environmental Conditions
Temperature: 23-25C
Relative Humidity: 51-55 %
ATM Pressure: 101.0 kPa

The testing was performed by Fan Yang on 2020-12-27 to 2020-12-29.
EUT operation mode: Transmitting
Test result: Pass

Test plots refer to the appendix.
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FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 28~29.3 C
Relative Humidity: 50~58 %
ATM Pressure: 101.0~101.1 kPa

The testing was performed by Fan Yang from 2020-12-24 to 2020-12-25.
EUT operation mode: Transmitting

Pre-scan with Low, Middle and High channel, the worst case is as below:
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30 MHz ~ 1GHz:

Cellular Band (Part 22H)

Fundamental test

Fundamental test

GSM Mode
Low channel
Horizontal
100 dBm
limit1- —_—
20
-30
40
-50
-60
70
-80
90
-100p : : Lo : : : R
30.000 40 50 60 70 B0 300 400 H00 600 700 1000.0 MHz
Freq. Reading Factor Result Limit Margin Detect Height | Degree R "
No. (MHz) (dBm) (dB) (@Bm) | (dBm) | (dB) ol (cm) | (deg) | "M
1 809.9238| -43.80 -1.61 -45.41 -13.00 |-32.41| peak
Vertical
-10.0  dBm
limit1 —
20
-30
-40
-50
-60
-70
-80
-90
-00p : : [ : : : [ I
30.000 40 50 60 Y0 80 300 400 500 60D 700 1000.0 MHz
Freq. Reading Factor Result Limit Margin Detect Height | Degree R "
No. (MHz) (dBm) (dB) (@Bm) | (dBm) | (dB) o (em) | (geg) | R
1 8099238 4766 -1.61 -49 27 -13.00 |[-36.27| peak
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Middle channel
Horizontal
100  dBm
limat1 - J—
-20
-30
40
-50
60
-0
-80
-90
-10040 : : L : : : R I
30.000 40 h0 60 J0 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree |
No- | MHg) @Bm) | (@B) | (@Bm) | @Bm) | (@B) || cm) | weg) | FEmA Fundamental test
1 824 2782 -34.50 -1.53 -36.03 -13.00 |-23.03| peak
Vertical
100 dBm
limil1- [
-20
-30
40
50
60
70
-80 -
90 indamental test
-100 : : N : : : N
30000 40 50 G0 70 80 300 400 500 GOD 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Detector | €It | Degree | ‘
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) o (em) | (geg) | "M
1 8242782 -38.93 -1.53 -40.46 -13.00 |-27.46| peak

FCC Part 27, FCC Part 22H/24E

Page 77 of 151




Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

High channel
Horizontal

-20

-30

-40

-50

-60

-70

90

-100)0

30.000 40

50

60 70 80

300

400

500 600 700 1000.0 MHz

ndamental test

Freq.
(MHz)

Reading
(dBm)

Factor
(dB)

Result
(dBm)

Limit Margin
(dBm) (dB)

Detector

Height
(cm)

Degree
(deg.)

Remark

1 835.9447

-44.88

-1.50

-46.38

-13.00 |-33.38| peak

Vertical

100 dBm

limit1-

-20

-30

-40

-50

-60

-70

-80

-90

-10040

30.000 40

50 60 70 80

300

400

500 600 700 1000.0 MHz

Fundamental test

Freq.

No. (MHz)

Reading
(dBm)

Factor
(dB)

Result
(dBm)

Limit Margin
(dBm) (dB)

Detector

Height
(cm)

Degree
(deg.)

Remark

1 835.9447

-50.08

-1.50

-51.58

-13.00 |-38.58

peak
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WCDMA Mode
Low channel
Horizontal

Fundamental test

T~

ndamental test

100  dBm
limik1- —
-20
-30
-40
50
-60
-70
80 |-
a0
-100 : . Lo . : : R
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Detector | FE1GNt | Degree | "
No. (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dB) O (em) | (geg) | O
1 B127745| 5676 | 159 | 5835 | -1300 | 4535 peak
Vertical
100  dBm
limit1 - =
-20
-30
-40
50
60
70
80 \
-90
Fu
-1000 : : oo : : : R
30000 40 50 60 70 80 300 400 500 600 700 10000 MHz
Freq. Reading Factor Result Limit  |Margin Detector | HENt | Degree | "
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) O\ (em) | (deg) | "EM
1 812.7745| -56.60 -1.59 -58.19 -13.00 |-45.19| peak
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ndamental test

Fundamental test

Middle channel
Horizontal
10.0  dBm
limit1- —
20
a0
40
50
60
-0
80
-0
-00p : : Lo : : : R
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Detector | HEIGNt | Degree | ‘
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) ol (em) | (deg) | TEMe
1 821.3871| -53.31 -1.56 -b4 87 -13.00 |-41.87| peak
Vertical
10.0 dBm
limit] - _
-20
-30
-40
50
-60
-70 o
-80 \
90
10040 : : Lo : : : N i
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Detect Height | Degree R K
No. (MHz) (dBm) (dB) (@Bm) | (dBm) | (dB) o) (em) | (deg) | "EM
1 824 2782 -54.82 -1.53 -56.35 -13.00 |-43.35| peak
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High channel
Horizontal

limik1-

-20

-30

-40

-50

-60

-70

-80

-90

HRundamental test

Fundamental test

-100)0 : o : : : A
30000 40 50 60 70 80 300 400 500 600 700 10000 MHz
Freq. Reading Factor Result Limit  [Margin Detect Height | Degree R K
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) | om) | @eg) | T
1 833.0127| -5847 -1.48 -59.95 -13.00 |-46.95| peak
Vertical
100 dBm
limit1 —_—
20
-30
-40
50
60
70
80 | ho
90
-1000 : : Lo : : : R
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Detect Height | Degree R "
No. (MHz) (dBm) (dB) @Bm) | (dBm) | (dB) | em) | (deg) | "EM"
1 833 0127 -6015 -1.48 -61.63 -13.00 |-4863| peak
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PCS Band (Part 24E)

GSM Mode
Low channel
Horizontal

10.0  dBm
limit] - —
-20
30
-40
50
-60
70
-80
90
-100p ; ; R ; : ; [
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit Margin Detect Height | Degree R ‘
No. (MHz) (dBm) (dB) (@Bm) | (dBm) | (dB) Ol em) | (deg) | NEME
1 7576201 -69.80 -1.22 -71.02 -13.00 |-58.02| peak
Vertical
-10.0 dBm
limit1- —
-20
30
-40
50
-60
70
-80
90
-100 : : R : : : N
30000 40 50 60 70 80 300 400 500 600 700 10000 MHz
Freq. Reading Factor Result Limit  |Margin Detect Height | Degree R ‘
No. (MHz) (dBm) (dB) (dBm) | (@Bm) | (dB) Ol em) | (deg) | M
1 7874749 -68.06 -2.14 -70.20 -1300 |-57 20| peak
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Middle channel
Horizontal
100 dBm
limit1- —
-20
-30
-40
-50
-60
70
-80
-90
-100p : : L : : : : A I
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Detector | €GNt | Degree | «
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) | em) | (geg) | "I
1 7418155 -68.80 -2.52 -71.32 -13.00 |-5832| peak
Vertical
1100 dBm
limit1- —
-20
-30
-40
-50
-60
70
-80
-90
-oop : : I : : : : A
30,000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Detector | €GNt | Degree | N
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) O\ fem) | (gegy | T
1 7874749 -67.81 -2.14 -69.95 -13.00 |-56.95| peak
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High channel
Horizontal
00 dBm
limit1 - —
20
-30
40
-50
60
70
-80
a0
-100p : ‘ R R . : : : R R
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Detector | HEINt | Degree | "
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) o) em) | egy | FEM
1 744 4265 -69.20 -2.31 -71.51 -13.00 |-58.51| peak
Vertical
0.0  dBm
limit1 - —
-20
-30
4D
-50
-60
70
80
90
-100p : : R : : : : N
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Detect Height | Degree R K
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) Ol (em) | (deg) | €M
1 787.4749| -67.90 -2.14 -70.04 -13.00 |-57.04| peak
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Report No.: RSZ201216802-00C

WCDMA Mode
Low channel
Horizontal
10,0
-20
-30
-40
-50
60
-70
-80
-a0
-100p0 : : R : : : L :
30,000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. (MHz) (dBm) (dB) @Bm) | (@Bm) | (dB) | P (em) | (geg) | Rema
1 793.0281| -69.66 -1.99 -71.65 -13.00 |-58.65| peak
Vertical
100 dBm
limmit1- —
-20
-30
-40
-50
-60
-70
-80
-90
-100 : : N : : : T
30.000 40 50 60 70 B0 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit Margin Detect Height | Degree R K
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) | (em) | (deg) | TEM
1 787 4749 -67.38 -2.14 -69.52 -13.00 |-56.52| peak
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Report No.: RSZ201216802-00C

Middle channel
Horizontal

10,0 dBm

limil1- g

-20

-30

-40

-50

-60

-70

-80
-90
-100p0 : : R : : : R
30000 40 50 60 70 80 3200 400 500 600 700 10000 MHz
Freq. Reading Factor Result Limit Margin Detect Height | Degree R K
No. (MHz) (dBm) (dB) (@Bm) | (dBm) | (dB) O\ em) | (ceg) | €M
1 787 4749 -69.19 -2.14 -71.33 -13.00 |-58.33| peak
Vertical
100  dBm
limat1- —
20
-30
40
50
60
70
80
90
-1000 : : L : : : N
30000 40 50 &0 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Detect Height | Degree R "
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) ol (cm) | (deg) | TEM
1 787 4749 -68.36 -2.14 -70.50 -13.00 |-57.50| peak
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High channel
Horizontal

-90
-10010 ; ; R : ; ; [
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit Margin Detect Height | Degree R «
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) ) em) | (geg) | "M
1 804 2523 -68.97 -1.72 -70.69 -13.00 |-57 69| peak
Vertical
100 dBm
limitl —
20
-30
40
-50
60
-70
80
-90
-oop : : Lo : : : T
30.000 40 50 60 70 80 300 400 500 600 70O 1000.0 MH=z
Freq. Reading Factor Result Limit Margin Detector | €19t | Degree | K
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) ol (cm) | (ceg) | TEM
1 7874749 -6741 -2.14 -69 .55 -13.00 |-56.55| peak
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

LTE Band: (Pre-scan with all the bandwidth, and worst case as below)

Band 4

Test frequency range: 30 MHz ~ 1 GHz
1.4 MHz, Low channel

Horizontal
100 dBm
limit1- —

20

30

-40

-50

-60

70

-80

90

-1000 : : Lo : : : T

30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz

Freq. Reading Factor Result Lirmit Margin Height | Degree
No- | (MHg) (@Bm) | (@B) | (@Bm) | (@Bm) | (dB) |7 cm) | (eg) | FEMAK
1 853.7545| -68.85 -1.98 -70.83 -13.00 |-57.83| peak
Vertical
100 dBm
limit1 —_—

20

30

40

50

60

70

-80

90

-1000 : : : : : N

30000 40 50 &0 70 80 300 400 500 600 700 1000.0 MHz

Freq. Reading Factor Result Limit Margin Height | Degree

No- | (MHz) @Bm) | (dB) | (@Bm) | (@Bm) | (@B) | "] em) | (eg) | REM®
1 7874749 -67.72 -2.14 -69.86 -13.00 |-56.86| peak
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1.4 MHz, Middle channel

Horizontal
100  dBm
limit1- =
-20
-30
-40
-50
-60
-70
-80
-90
-1000 : ‘ N S : : : : Y
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit Margin Detect Height | Degree R N
No. (MHz) (dBm) (dB) (@Bm) | (dBm) | (dB) Ol em) | (deg) | “Em
1 726.3405| -66.72 -2.60 -69.32 -13.00 |-56.32| peak
Vertical
100 dBm
L1~ —
-20
-30
-40
-50
-60
-70
-80
-90
-100 : : N S : : : : I
30000 40 50 60 70 80 300 400 500 60D 700 1000.0 MHz
Freq. Reading Factor Result Limit Margin Detector | TEIGNt | Degree | "
No. (MHz) (dBm) @B) | (dBm) | (dBm) | (dB) | (em) | (geg) | TEM
1 787 4749 -68.04 -2.14 -70.18 -13.00 |-57.18| peak
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1.4 MHz, High channel

Horizontal
100 dBm
limit1- —
-20
30
40
-50
-60
70
-80
-a0 '
-100p : ; Lo ; ; ; N
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Detect Height | Degree R K
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) ol (em) | (deg) | "M
1 T49 6761 -69.07 -1.89 -70.96 -13.00 |-57.96| peak
Vertical
0.0 dBm
Timi1- —
-20
30
40
50
60
70
-80
90
-1000 : : L : : : [
30.000 40 50 60 70 80 300 400 500 GO0 70O 1000.0 MHz
Freq. Reading Factor Result Limit Margin Detect Height | Degree R N
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) o1 (em) | (deg) | TEM
1 787 4749 -6761 -2.14 -69.75 -13.00 |-56.75| peak
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Band 7

Test frequency range: 30 MHz ~ 1 GHz
5 MHz, Low channel

Horizontal
100  dBm
limil1- _—
-20
30
-40
50
60
70
-80
90
-100j0 : : R : : : N
30000 40 50 60 70 80 300 400 500 G600 700 10000 MHz
o | ey [ R | e | R | U N [ [
1 726 3405 -6593 -2 60 -68 53 -1300 |-5553| peak
Vertical
00 dBm

limit1- —

-20

-30

-40

-50

-60

-70

-80

90

-1000

30.000 40 50 60 70 80

300 400 500 600 700 1000.0 MHz

Freq. Reading Factor

No. (MHz) (dBm) (dB)

Result
(dBm)

Limit  [Margin Detactor | HEIGNt | Degree

(@Bm) | (dB) (cm) | (deg) | Remark

1 7418155 -65.70 -2.52

-68.22

-13.00 |-55.22| peak
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Report No.: RSZ201216802-00C

5 MHz, Middle channel
Horizontal

100 dBm
limit1- —_—
20
30
-40
50
60
70
80
90
-100p0 : : Lo : : : Lo
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit Margin Detect Height | Degree R K
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) o (cm) | (deg) | "M
1 942.0180] 6700 | -132 | 6832 | -13.00 |-55.32] peak
Vertical
100  dBm
limik1- —
-20
320
40
50
60
70
-80
-90 /
-100p0 : P : : : R T
30000 40 50 60 70 B8O 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit Margin Detech Height | Degree R "
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) | (cm) | (geg) | "M
1 787.4749| -66.20 -2.14 -68.34 -13.00 |-55.34| peak

FCC Part 27, FCC Part 22H/24E
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Report No.: RSZ201216802-00C

5 MHz, High channel

Horizontal
10.0  dBm
limiHl- —
-20
-30
-40
50
£0
70
20
-90
-100 : o : : : Lo
30000 40 50 60 70 80 300 400 500 600 700 10000 MHz
Freq. Reading Factor Result Limit  [Margin Detect Height | Degree R «
No. (MHz) (dBm) (dB) @Bm) | (dBm) | (dB) Ol em) | (gegy | TEMA
1 942 0180 -67.44 -1.32 -68.76 -13.00 |-55.76| peak
Vertical
100 dBm
limiat1 - —
-20
-30
-40
50
-60
70
-80
-90
-100 : : R : : : R
30,000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Detector | HEGNt | Degree | k
No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) ol (cm) | (deg) | €M
1 787 4749 -6561 -2.14 -67.75 -1300 |-5475| peak
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Above 1 GHz:

Test frequency range: 1 MHz ~ 18 GHz

Cellular Band (Part 22H)

GSM Mode
Low channel
Horizontal
100 dBm
limit1: —
0
10
-20
-30
-40
-50
-60 :
70
-80 :
-90.q : : : : R
1000.000 2000 3000 5000 6000 7000 8000000 18000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. (MHz) @m) | @) | @Bm) | @Bm) | @B) || ©m) | eg) | REMI®
1 1648.854| -42.33 086 | -43.19 -13.00 |-30.19| peak
Vertical
100  dBm
limit1: —_—
1 U Oy SN SO UpURRUOE U Uy U UUL N UpUU U UL S
10
20 0
1 X S ST S
-40
50
60
-70
80
-804 : : : : : Lo
1000.000 2000 3000 5000 6000 7000 8000 9000 18000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) (@Bm) | (dB) | (@Bm) | (@Bm) | (dB) |"E| (em) | (geg) | EMA
1 1648.854| -53.09 -0.86 -53.95 -13.00 |-40.95| peak

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Middle channel

Horizontal

100  dBm

limit1: —

-90.4 : : R
5000 6000 7000 BOO03000 18000.0MHz
4 Freq. Reading Factor Result Limit  |Margin Height | Degree
Detect Remark
No/T  (mHz) (@Bm) | (@B) | (@Bm) | (dBm) | (dB) | cm) | (geg) | "EM
/ 1673.291| -49.14 -0.07 -49 21 -13.00 |-36.21| peak
Fundamental test
Vertical
10.0  dBm
limit1 —_
St s S O S SOt U
-10
-20
-30
40
-50
60
70
-80 : :
-90. : : [ R
1001?0/ 2000 3000 5000 600D 7000 B000S000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. V" (MHz) @Bm) | (@B) | (@Bm) | (@Bm) | (dB) | ZEU| (om) | (deg) | REMA
1 1673.291| -43.15 -0.07 -43.22 -13.00 |-3022| peak

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

High channel
Horizontal

10,0 dBm

limit1: —

-20

-30

-40

-50

-60

-70

-80

-90.0

1000400

5000 6000 7000 80003000

18000.0MHz

V' Freq.
No/l k)

Reading Factor

Result Limit Margin

(dBm) | (dB)

Detector

(cm)

Height | Degree

(deg.)

Remark

)/ 1697.611

-49.07

-13.00 |-35.46| peak

/

Fundamental test

Vertical

10,0 dBm

-0

-20

-30

-40

-50

-60

-7n

-90.0

1 yfhuu

5000 6000 7000 200039000

18000.0MHz

Freq.
(MHz)

Reading
(dBm)

Limit  |Margin
(dBm) (dB)

Detector

Height
(cm)

Degree
(deg.)

Remark

y 1697.611

511

-13.00 |-37.50

peak

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

WCDMA Mode
Low channel
Horizontal
10.0 dBm
i limit1 —_—
0 S SO SO AU AU FRUUE SO U U A |
AD b _______________________________________________________________________________________________
I E -----------------------------------------------------------------------------------------------
T T __________________________________________________________________________________________
| |
| |
60
70 : :
-80 : :
-90.0 : : P
}Dﬁ.l]l]l] 2000 3000 5000 600D 7000 800035000 18000.0 MHz
Freq. Reading Factor Result Limit Margin Detect Height | Degree R «
y‘{ (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) O\ (em) | (gegy | O™
/’1 1652.804| -58.98 -0.70 -59.68 -13.00 |-46.68| peak
Fundamental test
Vertical
10.0 dBm
limit1- _—
0
-10
-20
-30
-40
-50
-60
-70
-80
-90.0 : : : : : L
1004.000 2000 3000 5000 6000 70OO 80009000 18000.0 MHz
Freq. Reading Factor Result Limit Margin Detect Height | Degree R «
Ny’ (MHz) (dBm) (dB) (@Bm) | (@Bm) | (dB) | em) | (degy | O
//I 1652 894 -5536 070 -56.06 -13.00 |-4306| peak

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Middle channel

Horizontal

/!

Fundamental test

10.0  dBm
E limit1:

0 i

10

-20

-30

-40 E

50

| Y R SO e T

0 b LJ _____________________________________________________________________________

B0 |

-90.9 ; ; ; L

yd.uuu 2000 3000 5000 6000 7000 80003000 18000.0 MHz

Freq. Reading Factor Result Limit  |Margin Detector | HEIGNt | Degree | "
V (MHz) (@Bm) | (@B) | (@Bm) | (dBm) | (dB) | (cm) | (deg) | "M
7 1673296] -5360 | -0.23 | -53.83 | -13.00 |-40.83| peak
Vertical
10,0 dBm
Tlimit1: —_

0 S O S S S S

10

-20

-30

40

-50

-60

70 :

-80 : E

-90.4 : : Lo

ll]l]?dl] 2000 3000 5000 6000 7000 80009000 18000.0MHz

Freq. Reading Factor Result Limit Margin Detect Height | Degree R «

No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) | (cm) | (geg) | "EM
‘I/ 1673.291 -50.70 -0.07 -50.07 -13.00 |-37.77| peak
?/ 3346425 -57.97 794 -50.03 -13.00 |-37.03| peak

/

Fundamental test
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

High channel
Horizontal

10.0 dBm

limit1: —

-20

-30

-40

-50

-60

-70

-80

//'I 1693.260| -52.79 0.44

-90.0 ! ! ! [
yﬁ.uun 2000 3000 5000 6000 700D 80009000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
5/ (MHz) (dBm) (dB) (@Bm) | (@Bm) | (dB) | "EEUN| (em) | (deg) | REma
-52.35 -13.00 |-3935| peak

Fundamental test

Vertical

10.0 dBm

-10

limit1: —

-20

-30

-40

-50

-60

-70

-80

-90.0

yﬁ_uuu 2000

él]l]l] I:I‘nl]l]l] ?I"l]l]l] él]l]l] Bll]l]l] I 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
}/ (MHz) @Bm) | (@) | (@Bm) | (@Bm) | (@B) | Z°| (em) | (deg) | REMAK
V1 1693211 -52.13 0.61 -51.52 -13.00 |-38.52| peak
/ 2 3386.490| -57.24 8.22 -49.02 -13.00 |-36.02| peak

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

PCS Band (Part 24E)

GSM Mode
Low channel
Horizontal
10,0 dBm
limit1: —_
1 o U S By B DU S
T [ 1 S
1 N BN
e {1
3
711 S S S S S
1 2
-50
-60
B 1 O et S S O S
1 A
-a0.q : : : : R
1l]l]l].l]l]ly 2000 3000 5000 6000 7000 80009000 18000.0MHz
req. Reading Factor Result Limit  |Margin Height | Degree
No. %Hz) @m) | @) | @Bm) | (@Bm) | (@B) || em) | (seg) | FEm
1 1850.242| -50.31 0.74 49 57 -13.00 |-36.57| peak
2 3700.473| -58.90 9.60 -49.30 -13.00 |-36.30] peak
;/ 5550.625| -53.60 14.51 -39.09 -13.00 |-26.09] peak
7
Fundamental test
Vertical
10,0 dBEm
Timit1 —_—
1 S S FO U S Uy U U SO
-10

-20

-30

-40

-50

-60

-70

-80

-90.0

1uun_uuy 5000 6000 7000 80009000 18000.0 MHz
req. Reading Factor Result Limit Margin Height | Degree
No. /MH::) @Bm) | (@B) | (@Bm) | (@Bm) | (dB) || m) | @eg) | REMAX
1 1850.242| -50.31 0.74 -49 57 -13.00 |-36.57| peak
2 / 3700473 -58.90 9.60 -49.30 -13.00 |-36.30| peak
;/ 5550.625| -53.60 14.51 -39.09 -13.00 |-26.09| peak

V4
Fundamental test

FCC Part 27, FCC Part 22H/24E
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-50

-60

-f0

-80

-90.0

Middlg channel

Horizontal

100 dBm
limit1: —_

1 O O T T S S S S
1 1 O S
0
1 O O S S S SR

2
-40

1000.000 / 5000 6000 7000 80009000 18000.0MHz
Ffeq. Reading Factor Result Limit  |Margin Height | Degree
No. AHZ) @Bm) | (@B) | (dBm) | (@Bm) | (@B) | "= | cm) | (ceg) | REME
1 / 1880 390 -5194 090 -51.04 -1300 |-3804| peak
2 3760.368| -46.85 10.33 -36.52 -13.00 | -23.52| peak
/

Fundamental test

Vertical

10.0
0
10
-20
30
-40
50
60
70
-80 ;
-90.4 : : : [ N
1uuu_|?/ 2000 3000 5000 6000 7000 60009000 18000.0MHz
Freq. Reading Factor Result Lirmit Margin Height | Degree
No. AMHZ) @Bm) | (@B) | (@Bm) | @Bm) | (@B) |""E| @) | (seg) | REMA
1 1880.390| -46.82 0.90 -45 92 -13.00 |-32.92| peak
2/ 3760.368| -5545 10.33 -45.12 -13.00 |-32.12| peak

/

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Shenzhen Accurate Technology Co., Ltd.
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Horizont

High channel

al

10,0 dBm

0

-10

limit1: —

-20

-30

-40

-50

-60

-70

-80

Fundamental test

-90.q : : : I
1 l]l]l].?/ 3000 5000 G000 7000 8000 5000 18000.0 MHz
Freq. Reading Factor Result Limit Margin Detect Height | Degree R K
No. /(I\-‘IHZ) (@Bm) | (@B) | (@Bm) | (dBm) | (dB) | (cm) | (deg) | "M
1 1009.861| -4867 0.86 -47 .81 -13.00 |-34.81| peak
Vertical

-30

40

50

-60

-70

-80

-90.4 : : : : N

1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit Margin Detect Height | Degree R "

No. (MHz) (dBm) (dB) (dBm) | (dBm) | (dB) N (em) | (gegy | FET
1 1909861 -47.38 0.86 -46 .52 -13.00 |-33.52| peak

FCC Part 27, FCC Part 22H/24E
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WCDMA Mode
Low channel
Horizontal

Fundamental test
Vertical

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Middle channel
Horizontal

Vertical

FCC Part 27, FCC Part 22H/24E
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High channel
Horizontal

Fundamental test
Vertical

Fundamental test
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

LTE Band: (Pre-scan with all the bandwidth, and worst case as below)
Test frequency range: 1 GHz ~ 18 GHz

Band 4
1.4 MHz, Low channel
Horizontal

10,0 dBm

limit1

-20

-30

-40

-50

-60

-70

-80

-90.0 i H H H H H H H
1?(000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit Margin Height | Degree
No/l k) @m) | (@B) | (@Bm) | @Bm) | @B) || ©m) | wegy | R
’I/ 1710757 -56.17 095 -5522 -13.00 |-4222| peak
2 3421411 -66.92 852 -58.40 -13.00 |-4540| peak
Fundamental test .
Vertical
100 dBm
Timit1: —_—
0
10
-20
-30
-40
-50
-60
70
-80
-90.0 : : ‘ : : S S
1000.000 2000 3000 5000 6OODD 7O0DO B0ODO900D 18000.0 MHz
Freq. Reading Factor Result Limit Margin Height | Degree
No. (MHz) (dBm) @) | @Bm) | @m) | (dB) || (em) | (geg) | REMa
1 1710757 -5863 0.95 -57 68 -13.00 |-4468| peak
2 3421411 -69.52 8.52 -61.00 -13.00 |-48.00| peak
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

1.4 MHz, Middle channel
Horizontal

100 dBm

limit1: —

-20

-30

-40

-50

-60

70

-80

-90.0 H H H | H H H |
1060000 2000 3000 5000 G000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No, (MHz) @Bm) | (@B) | @Bm) | @Bm) | @By | "= cm) | (cegy | REma
4 1732518 -5058 163 -48.95 S13.00 | -35.95| peak
2 3465.611| -64.97 8.74 -56.23 -13.00 |-43.23| peak
Fundamental test
Vertical
10,0 dBm
limit1: —_—

0

-20
-30
-40
50
B e
B {1 I LSt S A nE ------------ ------

-B0

-90.q : : : : : [
wuw 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit Margin Height | Degree
No. (MHz) (dBm) (dB) (@Bm) | (@Bm) | (@B) || (em) | (ceg) | REM®
1 / 1732.518| -56.50 1.63 -54.87 -13.00 |-41.87| peak
y 3465611 -6546 8.74 -56.72 -13.00 |-43.72| peak

/

Fundamental test
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

1.4 MHz, High channel
Horizontal

10.0 dBm
limit1: —_
0 D U U SOV S SO A SOt U
10
-20
-30
-40
-50
-60
-70
-80
-90.4 : : : : : Lo
mnn,nny 2000 3000 5000 6000 7000 S0009000 18000_0MH:
req. Reading Factor Result Limit  [Margin Height | Degree
No. /IF\-‘IHZ) @Bm) | @B) | @Bm) | @Bm) | (dB) |""| ©m) | @eg) | RO
1 1754.309| -59.71 1.80 -57.91 -13.00 |[-4491| peak
2/ 3508.697| -66.77 8.86 -57.91 -13.00 |[-44.91| peak
Fundamental test Vertical

10.0

dBu¥/m

0

10

-20

30

40

50

&0

70

-80

-50.q : : : : : : Lo

1000.000 2000 3000 5000 G000 7000 80005000 18000.0 MHz
Freq. Reading Factor Result Limit Margin Height | Degree

No- | MHz) | (@Buvim)| (dB) |(dBuVim) |(dBuvim)| (dB) | S| (cm) | (deg) | REM
1 1754.309| -58.27 1.80 -56 .47 -13.00 |-43.47| peak
2 3508.697| -64.57 38.86 -55.71 -13.00 |-42.71| peak
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Shenzhen Accurate Technology Co., Ltd.

.- R§Z201216802-00C

Report No
Band 7
5 MHz, Low channel
Horizontal
10.0 dBm
limit1: e
1 N S

20 b S A A

B0 | b . e

-40

-60

-60

-i0

-80

-90.0 H H i i H i H
1000.000 / 2000 3000 5000 6OO0 700D 0009000 18000.0MHz
Freq. Reading Factor Result Limit Margin Height | Degree
No- | (MHzZ) (@Bm) | (@) | (@Bm) | @Bm) | @B) || ©m) | (ceg) | REmE
1 2503545 5711 4.05 -53.06 -13.00 |-40.06| peak
2 5965.026 -54.39 13.71 -50.68 -13.00 |-37.68| peak

/

Fundamental test

Vertical
10.0 dBm
Timit1: —_—
1}
-10
-20
-30
-40
50
-60
-70
-80
-30.4 : : : : L
1000.000 2000 3000 5000 G000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit Margin Height | Degree
No- | (MHz) @Bm) | (@B) | (@Bm) | @m) | @B) || cm) | (seg) | REMHK
1 25{];,/545 -54 85 4 05 -50.80 -13.00 |[-37.80| peak
2 5?(]5.026 -64 .50 13.71 -50.79 -13.00 |-37.79| peak
/

Fundamental test
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

5 MHz, Middle channel

Horizontal

10.0 dBm

limit1: —

-20

-30

-40

-60

-60

-70

-80

-90.0 : | : : [
1000.000 / 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit Margin Height | Degree
No. (MHz) (dBm) (dB) (@Bm) | (dBm) | (dB) | "] m) | (ceg) | FEMK
1 253;/216 -58.05 3.94 -54 11 -13.00 |-41.11| peak
2 592’0.224 -68.99 13.67 -55.32 -13.00 |-42.32| peak

/

Fundamental test

Vertical

10,0

0

-10

-20

-30

-40

50

60

70

-80 :

-90.d : : : o

1000.000 / 2000 3000 5000 600D 7FO0OO 8000 9000 18000.0MHz
Freq. Reading Factor Result Limit Margin Height | Degree

N @Bm) | (d@B) | (@Bm) | (@Bm) | (dB) |*==| (om) | (ceg) | REmK
1 2535%]6 -62.12 3.94 -58.18 -13.00 |-4518| peak
2 50?1224 -63.04 13.67 -49 37 -13.00 |-36.37| peak

/

Fundamental test
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

5 MHz, High channel

Horizontal
100 dBm
limit1: —_

i

10

20

-30

-40

-50

-60

70

-80

-0 : : : : : [ S

1000.000 / 2000 3000 5000 6000 7000 BOODS00D 18000.0 MHz

Freq. Reading Factor Result Limit Margin Height | Degree

No. (MHz) @Bm) | (dB) | (@Bm) | @Bm) | (@B) |7 iem) | (egy | REMAK
1 2567%26 -60.92 4.02 -56.90 -13.00 |-43.90| peak
2 5‘|}6.732 -64.35 13.75 -50.60 -13.00 |-37.60| peak

/

Fundamental test Vertical

10.0 dBm

Timit1: —

-10

-20

-30

T T o S S S A AU S S
B0 | L
L A

0 [T S

1y e

-90.0 : | : : | | [
1000.000 / 2000 3000 5000 6000 7000 BOOO3I000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
A (@Bm) | (dB) | (@Bm) | @Bm) | (dB) |°| m) | @eg) | RO
1 256?,526 -50.04 4.02 -46.02 -13.00 |-33.02| peak
2 5135732 -64.79 13.75 -51.04 -13.00 |-38.04| peak

/

Fundamental test

Note:
1) Result = Reading + Factor
2) Margin = Result — Limit
3) Factor = Air loss + Cable loss Limit — Amp — Antenna gain
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to 824.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

CMW500

Test Data

Environmental Conditions

Temperature: 23°C
Relative Humidity: 55 %
ATM Pressure: 101.0 kPa

The testing was performed by Fan Yang from 2020-12-27 to 2020-12-30.

EUT operation mode: Transmitting (Worst case)
Test Result: Pass

Please refer to the following plots.
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Cellular Band, Left Band Edge for GSM (GMSK) Mode
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Cellular Band, Left Band Edge for EGPRS (GMSK) Mode
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Cellular Band, Right Band Edge for EGPRS (GMSK) Mode
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Shenzhen Accurate Technology Co., Ltd. Report No.: RSZ201216802-00C

Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

Spectrum Iu%:
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Cellular Band, Right Band Edge for WCDMA (BPSK) Mode
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Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

Spectrum Iu%:
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Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

Spectrum Iu%:
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PCS Band, Left Band Edge for GSM (GMSK) Mode

Spectrum Iu%:
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PCS Band, Right Band Edge for GSM (GMSK) Mode
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PCS Band, Left Band Edge for EGPRS (GMSK) Mode
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PCS Band, Right Band Edge for EGPRS (GMSK) Mode
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PCS Band, Left Band Edge for WCDMA (BPSK) Mode
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PCS Band, Right Band Edge for WCDMA (BPSK) Mode
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Report No.: RSZ201216802-00C

PCS Band, Left Band Edge for HSDPA (16QAM) Mode

Spectrum

(=)

Ref Level 30,00 dBm

| ALt 40 dB. SWT

Offset 5,00 dB @ RBW 50 kHz

75.9 ps @ YBW 200 kHz

Mode auto FFT

@ 14w Max

20 dem

M1[1]

-25.24 dBm|
1.8499276 GHz|

10 dem

0dem

/7

-10 dBm

01 -13.000 dBr

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBrm

CF 1.85 GHz

691 pts

Span 10.0 MHz

Il

Date: 29.DEC.2020 09:22:50

PCS Band, Right Band Edge for HSDPA (16QAM) Mode
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Shenzhen Accurate Technology Co., Ltd

Report No.: RSZ201216802-00C

PCS Band, Left Band Edge for HSUPA (BPSK) Mode

Spectrum
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PCS Band, Right Band Edge for HSUPA (BPSK) Mode
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Band 4:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
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16-QAM (1.4 MHz, FULL RB) - Left Band Edge
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16-QAM (1.4 MHz, FULL RB) - Right Band Edge
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QPSK (3.0 MHz, FULL RB) - Left Band Edge
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30
20
1 K
= |

D1 -13 |[dBm

. N

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 30_.DEC_.2020 10:50:15

QPSK (3.0 MHz, FULL RB) - Right Band Edge

@ “RBN 30 kHz Marker 1 [T1 ]
“VBN 100 kHz -15.22 dar
Ref SNT 10 ms 1755000000 GHz
30
20
1 AK
= |,

w‘wwwwumaﬁ ™
D1 —-13 |[dBm %

MMNWM

Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 30.DEC.2020 10:51:25
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16-QAM (3.0 MHz, FULL RB) - Left Band Edge
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QPSK (5.0 MHz, FULL RB) - Left Band Edge
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge

@ “RBN 100 KHz Marker 1 [T1 ]
VBNV 300 kHz -15.90 dar
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16-QAM (5.0 MHz, FULL RB) - Right Band Edge
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QPSK (10.0 MHz, FULL RB) - Left Band Edge

@ “RBN 100 KHz Marker 1 [T1 ]
VBNV 300 kHz —25.69 dar
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QPSK (10.0 MHz, FULL RB) - Right Band Edge
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge

@ “RBN 100 KHz Marker 1 [T1 ]
VBNV 300 kHz —25.69 dar
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16-QAM (10.0 MHz, FULL RB) - Right Band Edge
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QPSK (15.0 MHz, FULL RB) - Left Band Edge

® “RBN 300 KHz Marker 1 [T1 ]
VBN 1 MHz -15.08 dBr
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16-QAM (15.0 MHz, FULL RB) - Left Band Edge

@ “RBN 300 KHz Marker 1 [T1 ]
VBN 1 MHz —22.08 dar
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16-QAM (15.0 MHz, FULL RB) - Right Band Edge
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QPSK (20.0 MHz, FULL RB) - Left Band Edge

@ “RBN 300 KHz Marker 1 [T1 ]
VBN 1 MHz —22.31 dar
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16-QAM (20.0 MHz, FULL RB) - Left Band Edge

@ “RBN 300 KHz Marker 1 [T1 ]
VBN 1 MHz -19.48 dar
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Band 7:
QPSK (5.0 MHz, FULL RB) - Left Band Edge
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Certer 2.5 GHz 1 MHz/ Span 10 MHz
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QPSK (5.0 MHz, FULL RB) - Right Band Edge
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge
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QPSK (10.0 MHz, FULL RB) - Left Band Edge
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge
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QPSK (15.0 MHz, FULL RB) - Left Band Edge
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16-QAM (15.0 MHz, FULL RB) - Left Band Edge
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QPSK (20.0 MHz, FULL RB) - Left Band Edge
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16-QAM (20.0 MHz, FULL RB) - Left Band Edge
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FCC § 2.1055; § 22.355; § 24.235; §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to 822.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed MOS\:;ts <3 Mobile > 3 watts
(MHz) (ppm) (ppm) (ppm)
251050 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 25 5.0 5.0
821 to 896 15 25 25
928 t0 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A

2110 to 2220 10.0 N/A N/A

According to 824.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The
EUT was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. VVoltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

| .

: Temperature |

! Chamber |

| |

1 1

! EUT — e Test

' ' quipment
1 1
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Test Data

Environmental Conditions

Temperature: 20 C
Relative Humidity: 55 %
ATM Pressure: 101.0 kPa

The testing was performed by Fan Yang on 2020-12-29.
EUT operation mode: Transmitting
Test Result: Pass

Please refer to the following tables.

Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Teperare | o | P | P L
(Voe) (H2) (ppm)

-30 5 0.0060 2.5
-20 4 0.0048 2.5
-10 2 0.0024 2.5
0 2 0.0024 2.5
10 3.7 4 0.0048 2.5
20 5 0.0060 2.5
30 6 0.0072 25
40 4 0.0048 25
50 6 0.0072 25
20 V min.=3.5 3 0.0036 2.5
V max.= 4.2 2 0.0024 2.5
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EDGE Mode
Middle Channel, f,=836.6MHz
Temperaure | S| PR PR | L
(Voe) (H2) (ppm)

-30 4 0.0048 2.5
-20 5 0.0060 2.5
-10 7 0.0084 2.5
0 4 0.0048 2.5
10 3.7 5 0.0060 25
20 7 0.0084 2.5
30 9 0.0108 2.5
40 6 0.0072 2.5
50 3 0.0036 25
V min.= 3.5 5 0.0060 2.5

20 V max.= 4.2 8 0.0096 2.5

WCDMA Mode
Middle Channel, f,=836.6MHz
Temperaure | S| PR PR | L
(Voc) (H2) (ppm)

-30 -4 -0.0048 2.5
-20 3 0.0036 2.5
-10 -3 -0.0036 2.5
0 1 0.0012 2.5
10 3.7 6 0.0072 25
20 5 0.0060 25
30 2 0.0024 25
40 5 0.0060 2.5
50 3 0.0036 2.5
V min.= 3.5 3 0.0036 2.5

20 V max.= 4.2 5 0.0060 2.5
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PCS Band (Part 24E)

GSM Mode
Middle Channel, f,=1880.0 MHz
Temperaure | SR PR R
(Voc) (H2) (ppm)

-30 3 0.0016 pass
-20 3 0.0016 pass
-10 5 0.0027 pass
0 1 0.0005 pass
10 3.7 -6 -0.0032 pass
20 2 0.0011 pass
30 -4 -0.0021 pass
40 -6 -0.0032 pass
50 -3 -0.0016 pass
V min.= 3.5 -5 -0.0027 pass

20 V max.= 4.2 -3 -0.0016 pass

EDGE Mode
Middle Channel, f,=1880.0 MHz
Temperaure | SR | PR e |
(Voc) (H2) (ppm)

-30 -4 -0.0021 pass
-20 -5 -0.0027 pass
-10 0.0032 pass
0 4 0.0021 pass
10 3.7 -3 -0.0016 pass
20 -5 -0.0027 pass
30 -2 -0.0011 pass
40 -6 -0.0032 pass
50 -3 -0.0016 pass
V min.= 3.5 -9 -0.0048 pass

20 V max.= 4.2 -3 -0.0016 pass
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WCDMA Mode
Middle Channel, f,=1880.0 MHz
Temps:rature Voltage Supplied FreE?Pl:ce)?cy FreE?Pl:ce)?cy Result

() (Voc) (H2) (opm)
-30 6 0.0032 pass
-20 2 0.0011 pass
-10 4 0.0021 pass
0 6 0.0032 pass
10 3.7 2 0.0011 pass
20 5 0.0027 pass
30 5 0.0027 pass
40 7 0.0037 pass
50 3 0.0016 pass
20 V min.=3.5 4 0.0021 pass
V max.= 4.2 2 0.0011 pass
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LTE:
QPSK:
Band 4:
10 MHz Bandwidth
Temperature SES\FIJVI?gd Fo Fy F. Limit Fy Limit
(°C) (Voo) (MHz) (MHz) (MHz) (MHz)
-30 1710.4415 1754.5429 1710 1755
-20 1710.4412 1754.5416 1710 1755
-10 1710.4423 1754.5466 1710 1755
0 1710.4414 1754.5413 1710 1755
10 3.7 1710.4422 1754.5436 1710 1755
20 1710.4452 1754.5424 1710 1755
30 1710.4453 1754.5445 1710 1755
40 1710.4411 1754.5432 1710 1755
50 1710.4424 1754.5451 1710 1755
V min.=3.5 1710.4476 1754.5424 1710 1755
20 V max.= 4.2 1710.4399 1754.5429 1710 1755
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Band 7:
10 MHz Bandwidth
Temperature Sigm?gd Fo Fy F. Limit Fy Limit
(°C) (Voo) (MHz) (MHz) (MHz) (MHz)
-30 2500.4651 2569.5239 2500 2570
-20 2500.4593 2569.5221 2500 2570
-10 2500.4633 2569.5225 2500 2570
0 2500.4676 2569.5230 2500 2570
10 3.7 2500.4626 2569.5242 2500 2570
20 2500.4629 2569.5251 2500 2570
30 2500.4636 2569.5266 2500 2570
40 2500.4693 2569.5283 2500 2570
50 2500.4625 2569.5256 2500 2570
V min.= 3.5 2500.4620 2569.5282 2500 2570
20 V max.= 4.2 2500.4662 2569.5257 2500 2570
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16QAM:
Band 4:
10 MHz Bandwidth
Temperature SEg\rlJVI(iegd Fo Fy F. Limit Fy Limit
(°C) (Voo) (MHz) (MHz) (MHz) (MHz)
-30 1710.4372 1754.5678 1710 1755
-20 1710.4353 1754.5633 1710 1755
-10 1710.4393 1754.5642 1710 1755
0 1710.4326 1754.5628 1710 1755
10 3.7 1710.4359 1754.5629 1710 1755
20 1710.4401 1754.5644 1710 1755
30 1710.4336 1754.5620 1710 1755
40 1710.4409 1754.5644 1710 1755
50 1710.4349 1754.5637 1710 1755
V min.=3.5 1710.4333 1754.5666 1710 1755
20 V max.= 4.2 1710.4344 1754.5679 1710 1755
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Shenzhen Accurate Technology Co., Ltd.

Report No.: RSZ201216802-00C

Band 7:
10 MHz Bandwidth
Temperature SES\[IJVI?gd Fo Fy F. Limit Fy Limit
(°C) (Vo) (MHz) (MHz) (MHz) (MHz)
-30 2500.4610 2569.5234 2500 2570
-20 2500.4662 2569.5282 2500 2570
-10 2500.4603 2569.5213 2500 2570
0 2500.4653 2569.5275 2500 2570
10 3.7 2500.4633 2569.5234 2500 2570
20 2500.4673 2569.5262 2500 2570
30 2500.4646 2569.5243 2500 2570
40 2500.4626 2569.5246 2500 2570
50 2500.4636 2569.5244 2500 2570
V min.= 3.5 2500.4619 2569.5266 2500 2570
20 V max.= 4.2 2500.4660 | 2569.52169 2500 2570

wxwex END OF REPORT *#
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